-®

A Textron Company

Service Parts Manual
GASOLINE POWERED VEHICLE

634465

ISSUED AUGUST 2013






SERVICE PARTS MANUAL
GASOLINE POWERED GOLF CARS

TXT FLEET
TXT FREEDOM

TXT SHUTTLE 2+2

STARTING MODEL YEAR 2014

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e e \
AC CELERAT OR . .. A
AR FILTER . . oo B
B O DY . C

BODY - FRONT . . . Cc-1

BODY - MID SECTION . . .ottt e C-5

BODY - REAR . .. e c-7

BODY - ACCESSORIES. . ..o e e Cc-11
BRAKES . . D
CARBURETOR AND CHOKE. . . ..o e e E
CLUT CH e e e F
DIRECTION SELECTOR. . . . ottt e e e e e e e e G
ELECT RIC AL . e H
ENGINE AND MUFLER . ..o e e e e J
ENGINE MOUNTING. . . .. e e e e e e e K
FRONT SUSPENSION AND STEERING . . ... . e e L
FUEL SY ST EM . .o e e M
REAR AXLE . N
REAR SUSPENSION . .. e P
SEATING . . . Q

SEATING - CONVERTIBLE CARRIER . ... e Q-1

SEATING AND BAG HOLDER - GOLF CAR. . . ..o e Q-9
STARTER/GENERATOR . ..o e e e R
TOW B AR . . S

PERMANENT . . S-1

CASU AL . S-5
WEATHER PROTECTION . . .. e e e e e T
WHEELS AND TIRES . . . oo e e U

Page iii



N[O =)

Page iv

Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the Illustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

Page v



1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation
on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part
depicted is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
05 JACOBSEN ORANGE 105 JACOBSEN ORANGE (WITH LIGHTS)
11 BLACK 111 BLACK (WITH LIGHTS)
19 PATRIOT BLUE PEARL 119 PATRIOT BLUE PEARL (WITH LIGHTS)
20 INFERNO RED METALLIC 120 INFERNO RED METALLIC (WITH LIGHTS)
26 STEEL BLUE PEARL 126 STEEL BLUE PEARL (WITH LIGHTS)
31 METALLIC CHARCOAL 131 METALLIC CHARCOAL (WITH LIGHTS)
35 SAFETY YELLOW 135 SAFETY YELLOW (WITH LIGHTS)
36 IVORY 136 IVORY (WITH LIGHTS)
37 FOREST GREEN 137 FOREST GREEN (WITH LIGHTS)
38 BRIGHT WHITE 138 BRIGHT WHITE (WITH LIGHTS)
39 FLAME RED 139 FLAME RED (WITH LIGHTS)
41 ELECTRIC BLUE 141 ELECTRIC BLUE (WITH LIGHTS)
42 PLATINUM 142 PLATINUM (WITH LIGHTS)
43 BURGUNDY 143 BURGUNDY (WITH LIGHTS)
44 ALMOND 144 ALMOND (WITH LIGHTS)
51 SUNBURST ORANGE 151 SUNBURST ORANGE (WITH LIGHTS)
52 BRITISH RACING GREEN 152 BRITISH RACING GREEN (WITH LIGHTS)
74 BARLEY GOLD 174 BARLEY GOLD (WITH LIGHTS)
75 OASIS GREEN 175 OASIS GREEN (WITH LIGHTS)
76 JAVA BROWN 176 JAVA BROWN (WITH LIGHTS)

Page vii



o PEDAL BOX ASSEMBLY includes items 2 - 34

@ ACCELERATOR PEDAL ASSEMBLY includes items 32 - 34

Page A-1




Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 506990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) .....ooooorreerreeerreenenen, 1
2 70116G02 ACCELERATOR PEDAL BRACKET .......o.ooovveoreeeoereeeeeeeeeeeeeeeenen. 1
3 DI05IGUT PHILLIPS PAN HEAD SCREW, #8 - 16 X 1/2" LG ....ovvvoerveeereeeeeeeeeneens 4
4 P5853G03 PEDAL BOX AND COVER .....covoomrvoeoceeereneeieeeeeseseesesesesesssessesesssnenes 1
5 DUBBAGY PHILLIPS TRUSS HEAD MACHINE SCREW (SS), #8 - 32 X 3/4" LG .... | 2
6 P586IGUT MICRO SWITCH .....ooooeoeeereeeeeeeeeeeeeeeee oo 1
7 pI050G0T PAN TORX HEAD TAPPING SCREW, #4 - 20 X 5/8" LG......ccocoeervrennne. 2
8 [Z7T6G0] MICRO SWITCH CAM .......oovvoeveeeeeeeseseeeeeeseseeeseessse e 1
9 [5IZ6GT LOCK NUT, 5/16" = 24 ... 1
10 | pUaB7G3 SET SCREW, 1/4" = 20 X 3/8" LG w..oooovveeeeeeeeeeeeeeeeeeeeeeeeeesee e 1
11 | pUs3ZG3 HEX JAM NUT, 5/16" = 24 ......oovvoooeveeneeoeeeeeessosessseeses s 2
12 | [ZB77Ga SPRING RETAINER .......ooovvirmeeeacseoeeseessoesessesseesesseeeesseseses e 1
13 | [7979GT ACCELERATOR ROD BUSHING .........oorvvrreeeeeeeeeneeeeeeeeeeeeeeeeeese 1
14 | [3026G0Y COMPRESSION SPRING .....oooorveeereiseeeeeseeeseeeeeeeeeeeeeeeee e 1
15 | [7B77G3 SPRING RETAINER .......ooovvermveeacreenseessoesesseess s eesessesesss e 1
16 | 72072G01 ACCELERATOR ROD ........oorvvmmreeoeeeeeseseseseosseseesssseeesssseseessses s 1
17 | 10385G4 CLEVIS YOKE (ADJUSTABLE) ......oooovveoeeeeeeeeeeseeeeeeeeeeeeeeeeeee e 1
18 | [U38EG3 CLEVIS PIN, 5/16" X 13/16" LG.....voeoveerereeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeennnnenne 1
19 | [7838G] NYLON BUSHING .....ooovvooreeieeseoeeeeeeeeseeeesesseesese s 3
20
21 | [U3BTGY COTTER PIN, 3/32" X 3/4" LG ..ooorveeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeese e 1
22 | [AE3ZCUY PEDAL PIVOT PIN, 4.87" LG w.ovoooevooeeeeeeeeseeeeeeeeeeeeeeeeeeeeneeeeeeeennes 1
23 | [ZU64GH PUSH NUT, Q732" ... 1
24 | 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)...........covverrrerrreaane. AR
25 | [ZZ0IGU4 WIRE HARNESS (PEDAL BOX)......crvuorreoreeeeeeeeeeeeeeeeeeeeeeeeeseeeenenee 1
26 | 18659G1 ADHESIVE, THREAD LOCKING (NOT ILLUSTRATED).........ccooorrrrennn.. AR
27
28 FUBGU8 ACCELERATOR CABLE .......o.oorveeereeeseseieseeeeeeeoeseeeseeseesesss e 1
29

Page A-3



.?sku=606990
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=72716G01
.?sku=15126G1
.?sku=00487G3
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=72201G04
.?sku=608608

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
30 | poro9co3 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 34) ....... 1
31
32 | [mEUIG] OVAL RIVET, 3/16" X 7/16" LG ..eeveoeeeeeeeeeeeeeeeeeeeseeeeeee e eseeesee. 6
33 | preIZGUY ACCELERATOR PEDAL PAD.........coioeoieeeeeeseeeeeeeeeseeeeeeeeeseeeseeesrenees 1
34 | 70125G04 ACCELERATOR PEDAL ......oooivoiveeeeoeeeeeeeeseeeeeeeeseesee s eeee e 1
35 | pO7ISGA HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG....vooveeveeeeeeeeeeeeeeeeeeeenenene 4
36
37
38 | FUBSZ GOVERNOR WARNING DECAL ......oovovveoeeeeeeeeeeeeeeeeeeee oo 1
39
40
41
42
43 UPPER GOVERNOR BRACKET .......oveiivoiteeteeeeeeeeeeeeeoeseeseeeeeeeeee e 1
44 LOWER GOVERNOR BRACKET .......ooivoieeeeteeeeeeeeeeeseeeeeseeeeeeeeeeseeeeeen 1
45 | pUBZEY HEX HEAD FLANGE BOLT, M6 = 1 X 12MM LG ..o 1
46 | pUBZZY HEX HEAD FLANGE BOLT, M6 = 1 X 30MM LG ..o 1
47 | psUas7 HEX HEAD FLANGE NUT, M6 = 1.0 .....cvoieeeeeeeeeeeeeeeeeesee e 1
48 | pUBZE3 GOVERNOR LEVER BUSHING .......cereeeieeeeeeeeeseeeeeeeeeseeeeee s 1
49 (U282 GOVERNOR ROD ......ovoieeoteoeee oo eeee oo 1
50 503890 GOVERNOR ROD GUARD ......oeovoieeeee oo 1
51 | FUSZ64 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG «....c.coverreeeeeereeeeeeeeeneeeeenn. 1
52 | FUBZEZ HEX HEAD FLANGE BOLT, M8 - 1.25 X 16MM LG ......vvveeeereeeeereeereeeeenn. 1
53 | FUB07A GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .....c.c..covovveenn.. 1
54 | FU6Z5H HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG .....covvovverveeeee e 2

Page A-4


.?sku=25799G03
.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=608527
.?sku=606083
.?sku=606005
.?sku=606265
.?sku=606421
.?sku=450452
.?sku=606283
.?sku=606284
.?sku=603890
.?sku=606264
.?sku=606262
.?sku=606074
.?sku=606256

2'6
S
o

..“/
....‘
Lz
:.'.i:....'.""".',',’,;;}
e .....'.'...,",' oo
. ..~..".. ...":"'
\ i
00
; e
IO
:\\ f%
}
s
/ -

O\
AN\
2N
.......‘
....'.'.h'.'g...,....
o~ ...h.....
< n.'.'..,..
- i
“’"'.'. —
I
m\@'

<
~ A
=]
I
"
|
H
H
|
H
H
|
4U,@/\\\U |

Page B-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FIZ852 AIR FILTER ASSEMBLY (INCLUDES ITEMS 2 - 6) ....oovvvoevreorrreenreserreonne. 1
2 BI539] AIR CLEANER ASSEMBLY .......oorvooeveeeesoesessesssesssesessessssessesesees s 1
3 [Z599G07 AIR CLEANER COVER ........ccoovooioeoeseoeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeneen 1
4 [Z604G0T AIR CLEANER CLIP.........oooiooeeeoeeeeeeeeeeeeeeeeeoee oo eeee e 2
5 g8463G0] AIR FILTER .ooovooevvooceooeeeoees s 1
6 g8462G0] DUST EJECTOR VALVE ........oooveoeeeeneooeeeesesseeeesesesseses e 1
7 [I391GY HOSE CLAMP, 156" .........oovvoeeeeeeeeeeoeeeeeeeeeeeeseeeeeeeeseeeeeeseeeee e 1
8 BU7950 HOSE ..oovveo oo 1
9 [[I391G] HOSE CLAMP, 1.31"........oooveoeeeeeeesooeseeeeeeeeessssesssss s esesees oo 1
10 | FUBZ6] HEX HEAD FLANGE BOLT, M8 X 1.25 X 20MM LG ......ccovvvoerrreerrreeeeeeenes 2
11 | EUsZ73 LOCK WASHER, BMM.........c..orvoeoreeeremeeoeeeeeeeeeeseeeeeeeseeeeeeeseeeees e 2

Page B-2


.?sku=614852
.?sku=615390
.?sku=72599G01
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=607950
.?sku=11391G1
.?sku=606261
.?sku=606272

2

W/

BN\

Apply to
inside of cowl

Page C-1




Page C-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 EZ80117 IP ASSEMBLY (INCLUDES ITEMS 2 = 6) c.evvviiiiiiiiieeiiiieie et 1
2 EZ8010 IP ASSEMBLY WITH COMPARTMENT ..ot 1
3 EZ8074 BALL HOLDER (DRIVER SIDE) ......ccciitiitiiiieeee e 1
4 628070 BALL HOLDER (PASSENGER SIDE) .....cuvviiiiiiiiiiie i 1
5 pUGT4GH PHILLIPS PAN HEAD TAPPING SCREW, #8 - 18 X 5/8" LG .........c........ 4
6 [(1364G074 'J’ TYPE SPEED NUT, #8 - 15 X .198" LG ...cettiiiiiiiiiiiiiiiii e 5
7
8 EZ8023 CUP HOLDER .....oovoiviiieieicee ettt 1
9 [(TII5G0T TRIM = LDPE ...t 2
10 [(I055G0] RIVET, 3/16" X .985" DIA ..ottt a e e 11
11 pUoc29U PHILLIPS PAN HEAD TAPPING SCREW, #10 - 16 X 3/4" LG ......cccvveerrnnnnn. 5
12 EZ5220 SAFETY LABEL ..ottt 1
13
14
15
16 619730G0OXX| COWL (see COLOR CODES in HOW TO USE S€ection)........ccccvvvveeeeeeiesiiinnnns 1
17 [(I055G0] RIVET, 3/16" X .985" DIA ..ottt a e 7
18 [[O570GT] RIVET (SS), 3/L168" X .70 ettt ettt eaa e e e e 2
19
20
21
22 619730G1XX| COWL WITH OPENINGS FOR LIGHTS

(see COLOR CODES in HOW TO USE SE€CLON) ......uuiiiiiiaeiaiiiiiiiiiiieeaeaeeennn 1
23
24
25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP)....cceiiiiiiiiiiiiiiieeeaaeeeee 2
26 pU571GY FLAT WASHER, 5/16" .......ovirveeeeeeeeseeeeeeeeeees e 2
27 [I781IG07 VINYL TAPE ...cooiiiiteieteese sttt 2
28 [(I056G0] MACHINE SCREW, 5/16" - 18 X 0.62" LG (WITHOUT TOP) .......ccccvvvvreernnnne. 4
29 pU570G7 FLAT WASHER, 5/16" .......ovieveeeeeeeeeeeeeeeeeeseeeseese e 4
30
31 E24601 FRONT SHIELD ...oieiiiiiiii et e e 1

Page C-3



.?sku=628017
.?sku=628010
.?sku=628024
.?sku=628026
.?sku=00614G5
.?sku=71364G02
.?sku=628023
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=608290
.?sku=625240
.?sku=71055G01
.?sku=71055G01
.?sku=10570G11
.?sku=00571G2
.?sku=71781G02
.?sku=71056G01
.?sku=00570G2
.?sku=624607

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | pzrrey SHIELD BRACKET .....oovoeeeveeeeveoeeseoeeeeesssees s soessssessss s esess s 1
33 | [O7ZZEGUZ | FRONT SHIELD BRACE ......oooicveoaceeoceeseseseesesseseseesesesesses s 2
34 | [Z390G4 PLASTIC INSERT LOCK NUT, 1/4" = 20........ooeveoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeens 2
35 | pIO3BGUY | SWAGEFORM SCREW, 1/4" - 20 X 11/16" LG wovooovvveereeeceeeeseeeeeeeeeee 4
36 | [BEU58GY RIVET, 3/16" X 45" LG ....oovveorveerceeeseeeeoeeseeseseessseessssssessssssesess e 2
37 | [67B9G] FLAT WASHER, 1/4".........ooovvoereoeeeeeoeeeoeseseeseseesssessessseesssessesess e 2
38 | pUAIZCH HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..ooovveoeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeeeenenees 2
39
40 E-Z-GO NAMEPLATE .......ooovvoorvoeoeeereeeeeeseseeseseessseesesessesseesseeess e 1
41
42 | BZr5E] REFLECTOR (DRIVER SIDE) (FREEDOM & 242) .........ovveerveieresreesreenene, 1
43 | pZ7562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2).......coo.oorvreerreenenen, 1
44
45 | B339 BUMPER ASSEMBLY .......oovvoireoeeereoeoeeeeeeeeeeeeeeeseoeeeeeeeeesseees e 1
46 | pZ5208 BUMPER BRACE ......oorvoieeveeeooeeeoeeeeeeeeeeeeeeeeeeoe e eseee e sees e 1
47 | BZ5202 BUMPER SUPPORT WELDMENT .......oooorvieeereeneseoesesesesseseseeeeseeeee s 1
48 | 627566 TAPPING SOCKET SCREW, 1/4" - 20 X 1.60" LG......oovvveeereeereesereesrenne. 3
49 | PpZ756g FLAT WASHER (SS), 1/4" w..oooooeooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeee e 3
50 | [EIOS5GUY | RIVET, 3/16" X 985" DIA ..ocomoieeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeees e 2
51 | pU733G] PLASTIC INSERT LOCK NUT, 7/16" = 14 .....ooocveeereeeereeeeeeeseseeeesseeeoenenoes 5
52 | pUZB3GI HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG w....oooovveeeeeeeeeeeeeeeeneseseeseneseenenens 5
53
54 | 634299 JACK NICKLAUS NAMEPLATE .......ooooioreoreeeoeeeeeeeeeeeeeeeseeeese e 1
55 | [p33Z97 ARNOLD PALMER NAMEPLATE .........oovvomroreemeeeeseeeeseseeseseessoess e 1
56
57 | [5Z59G0Y | GLOVE BOX (DRIVER/PASSENGER SIDE)........ccoomoreeoceeieseeieseeeneeee. 1
58 | [BZ59GUZ | GLOVE BOX (DRIVER SIDE)........oioooceeoieeeoeeeeeeseseseeseseeeeeeeesesesseeeeesenenes 1
59 | [5Z59G03 | GLOVE BOX (PASSENGER SIDE) ......ooiomveeeceeesmeeesseeseeessessssesseeesneesee 1

Page C-4


.?sku=627769
.?sku=70725G02
.?sku=14390G4
.?sku=01038G01
.?sku=15058G1
.?sku=16469G1
.?sku=00414G6
.?sku=606405
.?sku=627561
.?sku=627562
.?sku=634329
.?sku=625208
.?sku=625202
.?sku=627565
.?sku=71055G01
.?sku=00734G1
.?sku=00463G11
.?sku=634297
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03

Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 70662G01 | UPPER FLOORPAN .......cooomvvesreeessesiesseesessssesesssseessesessesssssesssssesess s 1
2 [OZ5IGUN | LOWER FLOORPAN ........ovvvereveeseresesessseesseesssssssssssseessssssesssssessses s 1
3 [UZ5ZGUT | ACCESS COVER......iooeeeeeeeeeeeeeeeeeeeoeeeeeeseoeeeeeeeee e eeeeneeees e 1
4 [Z60IGT RIVET, 3/16" X 9/16" LG, ALUMINUM ..........rvvoorreeoneeeeeeeeeeeeeeeeeeeeeenenees 16
5 634355G01 |  FLOORMAT w.....ooomvvommveeecseeeseeeeseseseeeesesesess e 1
6 634355G02 | FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) ......ooorvverrrroreerennrennn. 1
7
8
9 BU5694 SEAT FRAME ...ooooevoeeeeeeeeeeeeeees oo 1
10 | po7IsG3 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG .......ovvveereeeerreereeeesereeeennnes 2
11
12
13
14 | FOZZEGUT | SPLASH PANEL ....oooioooieeeeeeeeseeeeeeeeeeeeeeeeeeee e 2
15 | po7IsGa HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG .......ovvvoereveereerereeseeeeenennes 8
16 BATTERY TRAY ......oovoiieoieneseeeeeoeseseseseseessssessssseseese s 1
17
18 | E35054G0Z | FENDER LINER (PASSENGER SIDE)........coorvoieeeeeeeeeeereeeeeeeseeeeeeesee . 1
19 | E35054G07 | FENDER LINER (DRIVER SIDE) .....ooooooveeoreeeoeeeeeeeeeeeeeeeeseee oo 1
20 | [BBIEGA RATCHET FASTENER, 1/4" X 3/4" LG .....oovvvoeeveeeeveeseeeeseseeeeseseeseeesesnenens 8

Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=605694
.?sku=00715G2
.?sku=00715G2
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=600496
.?sku=635054G02
.?sku=635054G01
.?sku=16816G2

0 REAR BODY (WITHOUT TAILLIGHTS) includes items 3 - 11

a REAR BODY (WITH TAILLIGHTS) includes items 3 - 11

Page C-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 625272G0XX| REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3-11)

(see COLOR CODES in HOW TO USE SECHON) .....ccooveeirieeenrieeeneeeeniree e 1
2 625272G1XX| REARBODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3-11)

(see COLOR CODES in HOW TO USE SECtION) .....ccceeeeiiiiiiiieiiieeeee e e e e e 1
3 EZ4373 BAGWELL LINER .. ..ot e e e e eeeeees 1
4 [[0570GTIQ RIVET (SS), 5/32" X 9/16" LG ...ttt 5
5 [[0570G1]] RIVET (SS), 3/16" X .70" LG .ocvoveivieieieeeeeecee e 4
6 10570G12 RIVET (SS), 1/4" X 916" LG ...ttt 4
7 E33917 PLASTIC RIVET, /4" X 1" LG ..ttt 2
8 [I320G0] ACCESS COVER ....ooovmiiieiieeeeeeee st 1
9 PII0/GU] TORX PAN HEAD SCREW, #8 X .63" LG ....utitiiiiieieiiiiiiiiieiieeee e 5
10 [[T609G0T SEAT HINGE PLATE ...ttt seenaan s 2
11 [[68T6GY RATCHET FASTENER, 1/4" X 3/4" LG ..ooiiiiiiiieiee e 2
12
13
14
15 [(T578G00 REAR BUMPER.........coouiiuiieeeeieieeeeeee e ses e sasnaannnens 1
16 [(II0ZGU0] HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..eciiiiiiee ittt 4
17 pO0571G7 FLAT WASHER, 5/16"......covuiveieeieeeieeiesee s 4
18 [(I512G00 BUMPER PLUG ..o et 4
19 14601G17 RIVET, 3/16" X 9/16" LG, ALUMINUM ...ttt 4
20
21
22 71456G01 REAR BUMPER (242) ...ttt ettt a e e e e 1
23 [(TI0Z2G03 HEX HEAD BOLT, 1/4" - 20 X L 1/4" LG ..eutieieiiiaeeee et 2
24 [(I554G0] 'Y TYPE NUT RETAINER, 1/4" = 20...ccciiiiiiiieei e 2
25 [(T35IG07 REAR BUMPER (242) ...oocuieieieeicicie e 1
26
27 BI5Z239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) .....cceevviiiiiiiiiiiiiiiiieen. 1
28 EI7333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE)........cccccccevnuvieen. 1
29 [[5058GH BLACK RIVET, 3/16", ALUMINUM ......ccooiiiiiiiiiiiiiiie e 4
30 E34167] HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG ......coovviiriiiiiiiiiiiinnnn, 4

Page C-8


.?sku=624374
.?sku=10570G10
.?sku=10570G11
.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=71609G01
.?sku=16816G2
.?sku=71578G01
.?sku=71102G01
.?sku=00571G2
.?sku=71514G01
.?sku=71102G03
.?sku=71554G01
.?sku=71451G02
.?sku=615239
.?sku=617333
.?sku=15058G6
.?sku=634161

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 | puETH 0o L U T I EE s — 4
32 | pE37ZECA SPACER, 5/16" ......eoooeevoeeeeeeeeeeeeeee oo eene e 4
33
34 | [AUI3GUL | ENGINE WARNING DECAL......oovooecversereeeeeeeseseeeeseseseeseseesesees s 1
35 | pIEZ0R DECAL, FLEET w...ooooeeeoeeoeeesee e eeese e 2
36
37 | pIZ3%y DECAL, FREEDOM..........ooimvieemeeeeeeeeeeseeeeseesssssssssssseesssesssessessssseesennsnes 2
38 | pXZE4 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED) w...oooovveeeeeeseeseeeeees v ess s 1
39 | pZZ2g REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED) w..ooooeveeeeeeeeeeeeeeeeeeeees e eeeeeeeeee s eeee e 1
40 | PpZ7563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2).........ovvoerereeerenenn. 1
41 | pZr563 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) .................... 1
42
43 | pIa53 DECAL, 242 oooooooeeeoeeeeeeeeeeeeeee oo eeeee e eee e 2
44
45 | pUZBAY GOLDEN BEAR DECAL.........oovvercveoeeeeseseessoesesesseesessssesesessse e 2
46 BU4B50 UMBRELLA DECAL «....ooooomeveoeeeeeeeeeeeeseeeeseseeseee oo esesseseseses e 2
47
48 | [EBIEGZ RATCHET RIVET, 0.25" X 0.887"........crvveoreeeemeeeeeeeeeeeeeeseseeeesesessenensenenes 6
49 | pZ5ZIm REAR SCUFF PAD (DRIVER SIDE) .........ovverereeeeeeeeeoiessesessesessenessnnenes 1
50 | BZ5Z REAR SCUFF PAD (PASSENGER SIDE).........oo.rveeerrererreiereeessssenesssnenes 1

Page C-9



.?sku=601476
.?sku=23726G4
.?sku=74093G01
.?sku=614202
.?sku=614386
.?sku=625244
.?sku=625246
.?sku=627563
.?sku=627564
.?sku=614453
.?sku=604847
.?sku=604850
.?sku=16816G2
.?sku=625210
.?sku=625211

BODY - REAR

Notes:

Service Parts Manual Page C-10



o FOOTREST ASSEMBLY includes items 2 - 6

ltems 1 - 14 are for use on =

. . ND Vertical
convertible carrier models only et

Frame

| Tol
e

VIEWED FROM
FRONT OF
VEHICLE "

Convertible Carrier

TWO BAG ATTACHMENT

Q TWO BAG ATTACHMENT KIT includes items 18 - 21 L P
~
| €.
S0

Page C-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [0U36IGUY | FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6)...cuvvooreeecreeereeeneresnnnens 1
2 [0633G0] FOOTREST oo 1
3 [IB59GT END CAP, B/4" ..o eeee s eeeeeeen e 2
4 Y853 END CAP, 1" ..o 2
5 BI063] WARNING LABEL ........ooovvorreeoeeeeeseeeseeeeeseseeseeseseesesess s 1
6 [0362G0] RUBBER FLOOR MAT .......cooomvviomvveoemeeoeeeeiesseesesessessssesessss s 1
7
8 [ZIZ6GUY | VERTICAL FRAME SUPPORT (DRIVER SIDE) .......ccoovioorveerreeeeeeneresnenens 1
9 [ZIZ6GU | VERTICAL FRAME SUPPORT (PASSENGER SIDE).......o.coorveeerreorereenenenn. 1
10 | pUazZrcH BOLT, 3/8" - 16 X 1 1/2" LG ooooeveoeeeeeeeeeeeeeeeeseeeee e eeeeeeeeeeeeeee e 2
11 | pUS60GT FLAT WASHER, 3/8".........ooovveoreeeemeeoeeeeeeeeeeseeeeeseeseeeeeeeeseeeeeeeese e e 10
12 | pO769G3 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG....vvoorveeeereesereeseseeseseesss e 2
13 | [I098TH LOCK NUT, B/8" = 16 ....e.veoecveeeeeeeeeeeeeeseeeeseesesessseessseees s ese s 6
14 | pUaZeGy BOLT, 3/8" - 16 X 1" LG wovooovveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eennene 2
15
16
17 | [FBIB3GUY | TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21).....oocveeeeveeneee.. 1
18 | [5ISSGO TWO BAG ATTACHMENT ..o 1
19 | BZZ38G3 KNOB, 3/8" = 16 X 1 1/2" LG ..orvoeoeeeeeeveoeeeeeeeeeeeneeeeeeeeeeoseee e 1
20 | [7Z55G] TEFLON WASHER, 5/16" ......coooorveeoereeoereseeeeeseseseeseseesessssseeeesees o 1
21 | [FBISTGUY SUPPORT BRACKET ....ooovvooevieeeseesesees s soessesessseessssesess oo 1

Page C-12


.?sku=70361G01
.?sku=70633G01
.?sku=19859G1
.?sku=19853G1
.?sku=610630
.?sku=70362G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=00426G8
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

Seat Back

SAND BUCKET KIT
SAND BOTTLE DIVOT REPAIR KIT
Seat Back % - \
\ A
o |/

Reinforcing Plate
(Part of Holder)

)

e SIDE BASKET KIT (ONE) includes items 23 - 25

@ SIDE BASKET KIT (TWO) includes items 27 - 29

_

///
CENTER BASKET KIT includes items 32 - 35 X 5
@ // © —/c(e Z :“ ‘

SIDE
BASKET
KIT

AA

CLUB & BALL WASHER KIT

CENTER BASKET KIT Ll I

\

@ CLUB & BALL WASHER KIT includes items 45 - 48
T

—

Page C-13




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
22 | pBUO7GUY | SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25)............ 1
23 | [B360GU] SIDE BASKET w..cooooevooceeeecseeeseesssee e 1
24 | [IIOZGOI HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....ooovvoeeeeeeeeeeeeeeeeeeeeeeeeeeesennnes 3
25 | pO793GY FLAT WASHER (SS), 1/4" .....ooovooeeeoeeeeeeeeeeoeeeeeeeee e 3
26 | [FBUOZGU3 | SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) ......... 1
27 | [BZ60GUY SIDE BASKET ..o 2
28 | [IIOZGOI HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....ooovvooeeeeeeeeeeeeeeee e 6
29 | pO793GY FLAT WASHER (SS), 1/4" .....oooevooeevooeeeeoeeeeeeseeeeessess s 6
30
31 | [BOUSGUZ | CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) ..o 1
32 | 75461G01 CENTER BASKET .oo.ocoooeeeeeeeeeeeeee oo 1
33 | [IIoZeod HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....ooovveoreeeeereoesseeesesseeeeseessennnes 2
34 | po7I3ey FLAT WASHER (SS), 1/4" .....oooevooeeeooeeeoeeeseseveessses s ssesesssnesenenes 2
35 | pIIOSGOY TORX PLASTITE SCREW (SS), #10 - 14 X 5/8" LG w...oovvvevrveeeerreereenn. 2
36
37 | 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) .......ooooerveerrrserrseereenenees 1
38 | [Z845GU] SAND BUCKET WITHOUT LID......oooovveoceee oo 1
39 | [&836GUY LD oo 1
40 | 634181 BRACKET .....coooeeoe oo eeeee e eeee e s eee e eeeee e 1
41 | [Z8FBCOY SCOOP (NOT ILLUSTRATED). ......oooomverereeeneeesessesesessesesssssseessnenees 1
42 | [IIOZGUR TAPTITE BOLT, 1/4" - 20 X 3/4" LG w..vvooeveeeeeeeereeseeeeeeseeeeoeneseesenenn. 2
43
44 | BZ7I0g CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) ........cco..covvvveennn, 1
45 * CLUB & BALL WASHER ........ovvvooeveoeeeeeseeess oo eness e 1
46 * CLUB & BALL WASHER WELDMENT .........ovvvorreeneeeereseeseseseesesenees 1
47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ...oooeveeveeeeeeeeeeeeeeeeeeeeeeeeeeeeenees 2
48 * PHILLIPS PAN HEAD SELF TAPPING SCREW, #8 - 18 X 1" LG ........... 3
49
50 | PBBBUGU] SAND BOTTLE HOLDER ......oovveomcveeoceeeeeeceseseesesesses s 1
51 | 633612 SAND BOTTLE ..o eee e eeeee e 1
52 | pIAI9L SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED).......ccoo.orvrerrrrerrenens 1

Page C-14


.?sku=75007G01
.?sku=75460G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=75007G03
.?sku=75460G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01
.?sku=74845G01
.?sku=74846G01
.?sku=74848G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=627900
.?sku=28660G01
.?sku=614191

=<y
P
e @
—

— Front of Vehicle

MESSAGE
HOLDER

BOX COOLER
AND BRACKET

@ COOLER KIT includes items 57 - 59

RAKE ASSEMBLY

Page C-15




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
53 | p378A4 MESSAGE HOLDER (ONE PIECE) ........oovveeeveeesreeeseesseeseesessssesesssesesessenns 1
54 | p33347 MESSAGE HOLDER .......oovvovervveeeeseeeeeosesosesseesesesssessssesssssssesssse s 1
55
56 | p3339 COOLER KIT (INCLUDES ITEMS 57 = 59).......coooovereeeereeseeereseeeseeeeeneeens 1
57 | [pUI3%H BEVERAGE COOLER ............rvveemreeremeeeseoesesseessssesssessesesssssseesssesnes 1
58 | p33IA COOLER BRACKET w...oooocvveoeveeeeeeesesees s 1
59 | [IIOZGOY HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...ooovveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 3
60
61
62 | [@735G] RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) ........coooorvrrereeeenereerereenenenn. 1
63 | [@735G3 RAKE HANDLE .......o.ooivvoeeeeeeeeoeeeee oo 1
64 | [@T37C] RAKE ..ooooooeeeoeeeeoe e eeessee e ese e 1
65 | [[@I3AC] SPACER ...o.ovooeveeeveeeeeee oo 1
66 | [pUI30GY PHILLIPS HEAD WOOD SCREW, #10 - 13 X 1" LG w....oovvveerereereeees 1
67 | [UYBIGUG SQUARE HEAD BOLT, 1/4" = 20 X 3/4" LG ....eveoerveeereeeereeeeeeeeeeeeeenenens 2
68 | [UZIGY LOCK NUT, 1/4" = 20 ...ocvooeveoeeeeeeeeoeeeee oo 2
69 | E5885GUY RAKE HOLDER ...........orvooeeeieeseseoesseeeessss e s esessese s 1

Page C-16


.?sku=634624
.?sku=634347
.?sku=634319
.?sku=601366
.?sku=634154
.?sku=71102G01
.?sku=14735G1
.?sku=14736G2
.?sku=14737G1
.?sku=14934G1
.?sku=00130G8
.?sku=00989G06
.?sku=11027G2
.?sku=25885G01

@ FOUR BAG ATTACHMENT KIT includes items 71 - 87

@ ASH TRAY KIT includes items 93 - 96

Page C-17




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
70 | [FB335G0Y | FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87)..ocovvvevveeaee.. 1
71 * TOP ASSEMBLY ...ooovormroeoreeeeeeeseees s seese s 1
72 * BOTTOM ASSEMBLY .....ooovooereoeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
73 | [7e5IG7 CLEVIS PIN, 5/16" X 1 1/8" LG ..covveerveereeeeseeeeeeeeeeeeeeseeeeeeeeeeeese e 1
74 | EBIZOGUY PUSH NUT, 5/16" ..o esssees s eses e 1
75 | [765IG3 CLEVIS PIN, 5/16" X 1 1/8" LG ..oevverecveorreoesreeeeseeseeeeseseeessseessssenensenne 1
76 | [765IG3 CLEVIS PIN, 5/16" X 1/2" LG w.vvooorveeeeeeeseeeeseeeeeeeeeeeeeeeeeeeeeeeees e 2
77 | 00559G8 FLAT WASHER, 5/16" .........ooooorveeeeeeeeseseeeeseeseseesssees oo 3
78 | EBIZIGUY PUSH NUT, 5/16" .....cvoooeveoeeeeeeeeeeeeeeeeeeseeses e 3
79 | [Lre5IGa CLEVIS PIN 3/8" X 1 1/4" LG w.veeooeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeese e 2
80 | pUSBUGT FLAT WASHER, 3/8" .......ooovooereoeeeeeeeeeeeeeeeoeeeee s s seeeee o seeeseeeeeeenees 2
81 | EBIZIGUZ PUSH NUT, 3/8" ....ooeoeoeeoeeeeeeseeeeeeeoeeeeseesesesese s 2
82 | [3B7Z8GY RUBBER BUMPER .........oorvvemeieeeeeeseseosesseseseessoess oo 2
83 | [ZEUIGT RIVET, B/16" ....oeeooeeeeeeeeeeeeeeeeeee e eeeee e eeeee e 2
84 | pUSHICH FLAT WASHER, #10 ......o.ooovooereeeeeeoeeeeeeeeeeoeeeeeeeeeeeeeeeseee e seeeseeee e 2
85
86
87 | 75130G01 WARNING LABEL ........ooovooireeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
88
89
90
91
92 | 75109G02 | ASH TRAY KIT (INCLUDES ITEMS 93 - 96) ......oorervveerereeeereesereeseeeseneeeeee 1
93 | 27731G01 ASH TRAY ..o 1
94 | 27736G01 GASKET .o 1
95 | [FEIUBGUZ BRACKET ..o eeeee e eeeee e eee e eees e 1
96 | [pUIUUGA HEX HEAD BOLT, #10 - 16 X 1/2" LG .....oooveoeeeeeeeeeeeeeneeeeeeeeeeeeeeenees 4

Page C-18


.?sku=75335G01
.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=17651G1
.?sku=00560G1
.?sku=28129G02
.?sku=13728G1
.?sku=14601G1
.?sku=00559G5
.?sku=75108G02
.?sku=00100G4

0 BRAKE PEDAL ASSEMBLY W/O BRAKE LIGHTS includes items 2 - 10
@ COMPENSATOR ASSEMBLY includes items 112 - 121

Page D-1




TOP PULL

@ BRAKE ASSEMBLY, DRIVER SIDE includes items 55 - 60, 63

@ BRAKE ASSEMBLY, PASSENGER SIDE includes items 55 - 60, 64 @

m BRAKE DRUM ASSEMBLY includes items 72 & 73 @ ?

\@T

Q <

@ \
O \ G
@ \\ S \

5

AN <

Adjuster Assembly

——

Page D-2



BOTTOM PULL

@ BRAKE ASSEMBLY, DRIVER SIDE includes items 55 - 60, 63
@ BRAKE ASSEMBLY, PASSENGER SIDE includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73

Adjuster Assembly

Page D-3




@ BRAKE PEDAL ASSEMBLY (WITH LIGHTS) includes items 84 - 110

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10) ..cviviiieiiiiieeeeseiesss s 1
2 TORSION SPRING .....coviiiiiiiiieie ettt 2
3 PIVOT PIN oottt 1
4 PUSHNUT, 5/16" .....uuiuiiiriiriniriinirettie it 2
5 BRAKE PEDAL ......coovitiiitiieiiiieie et 1
6 PARK BRAKE PEDAL.........coviiiiiieiiiiieieieeeie et 1
7
8 SERVICE BRAKE PAD ..ottt 1
9 PARK BRAKE PEDAL PAD .......oeuiiiiieieiiieieies e 1
10 OVAL RIVET, 3/16" X 7/16" LG ..eeveiereirieeeeeeineseieeeeescee e 9
11
12 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG ..cecuevvirerreeieeieieiseeeieiseeiesisneeens 1
13 ACETAL FLANGED BUSHING ....cooviiviieiieieieieeie e 2
14 TORSION SPRING ...ttt 1
15 FLAT WASHER, 3/8" ...ttt 1
16 LOCK NUT, 3/8" = 16 ..ttt 1
17
18
19
20 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) .....c.ccovvrvrrurernenns AR
21
22
23
24 BRAKE COMPENSATOR BUMPER ......oiuiiiimiieieiieisieisseieis e 2
25 6524690 BRAKE CABLE, 37.06" (DRIVER SIDE).......ccoecstuiiitriniieenereensneenseensseeneseenees 1
26 BRAKE CABLE, 52.81" (PASSENGER SIDE) .......ccccocovurirrireiiineieieieisnesneens 1
27
28 RETAINING RING (SS), 13/32", coviiireeeiieieieiseeieisise et 4
29
30 CLEVIS PIN, 5/16" X 13/16" LG ....cuiceirciieeicereeesieee e 3
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ...t 3

Page D-5



.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70259G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=28083G01
.?sku=624690
.?sku=624703
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 KICK-OFF LINK ..ottt 1
35 NYLON BUSHING ..ottt 2
36 TEFLON WASHER, 3/8" ..ottt 2
37 00559G8 FLAT WASHER, 5/16".......cotuiueiiieineieencseineseessseissseessssesss s sseessseessssennseenses 2
38 COTTER PIN, 3/32" X 3/4" LG....voeveverieeeieieeeieisiese e 2
39 KICK-OFF CAM PIVOT ...ocuiiiiiiieinicieieieieis sttt 1
40 10097G6 FLANGED BEARING ..ottt esss st ssss s senssessnes 2
41 KICK-OFF CAM, PARK BRAKE ........c.coiuitiiririieiiiieseieisisssie s sssesns 1
42 SETSCREW, 1/4" - 20 X 1/2" LG ..oucvveiiecieieieeee et 2
43 SPACER, 1.25" LG oottt 1
44

45 ADJUSTABLE BUMPER.........ooiiiitiieiieieieiess ettt 1
46 LOCK NUT, 5/16" = 18...eeuieiieeieeeireeeiese sttt 1
47

48 CATCH BRACKET ..ottt 1
49 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG w..cvevviveieieiieeeieiseeie e 2
50 LOCK NUT (SS), 1/4" = 20 c..cuiiieeiireinieeinieiseseiseseise e 2
51

52

53 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63).......... 1
54 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) . 1
55 BRAKE SHOE, LEADING ....cootiitiiieiiitsieie et 2
56 512412 BRAKE SHOE, TRAILING .....c.evuterirrerereereneeneseeneneessseeseseeneseessssessssessseeneans 2
57 DUST COVER ..ottt 1
58 512415 BRAKE SPRING, BOTTOM.....couiiuiiiiiiniieineeeineseinsse e 1
59 BRAKE SPRING, TOP ..ottt 1
60 6 5 SHOE CLAMP ..ottt ettt 2
61

62

Page D-6


.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 6512418 GEAR ADJUSTER (DRIVER SIDE)......coiiiiiriiirineinensinensieenseensseensseenees 1
64 GEAR ADJUSTER (PASSENGER SIDE) ......coooiiiiiiriiineisneenneieeseeeenens 1
65
66
67 HEX HEAD BOLT, 5/16" - 24 X 1" LGo.cvoviveveieieieieiseee e 8
68 LOCK NUT, 5/16" = 24 ..ot 8
69 FLAT WASHER, 1.312" O.D X 0.979" 1.D ..ot 2
70
71 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) ..cvvverieenieeneneenns 2
72 BRAKE DRUM ..ottt 1
73 LUG BOLT, 1/2" - 20 X 1 3/16" LG c.vevveiieieneinesieieieieiee e 4
74
75
76 FLAT WASHER, BRAKE DRUM .......ouiviiiieieiccie e 2
77 CASTELLATED NUT, M22 X 1.5 .ottt 2
78 10387G COTTER PIN, 1/8" X 1 1/2" LG w.euteieeireeeeeseeeseeeseseseeesssess s eessseenenns 2
79
80 BRAKE CABLE BRACKET (PASSENGER SIDE)........cccoiiuniirineieeneieieieeeeens 1
81 BRAKE CABLE BRACKET (DRIVER SIDE) .....c.coeviuriiieieinieiesee e 1
82
83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 84 = 110) ...evucueeeeereseesesesessseeesseesesssss s sssesssenes 1
84 BRAKE PEDAL ......coovviiiiiiicieiet et 1
85 PARK BRAKE PEDAL.......cocuiiiiiiiirinitieieieeie et 1
86
87 SERVICE BRAKE PAD ..ottt 1
88 PARK BRAKE PAD ......cocovuiiiiiiieiieiiieie ettt 1
89 OVAL RIVET, 3/16" X 7/16" LG ..vuveiriicieinieieieieieeieise e 9
90
91 SERVICE BRAKE PEDAL PLATE ......ccocetiiiiiiiiicieeieie e 1
92 PIVOT PIN L.ttt 1
93 TORSION SPRING ...ttt 2

Page D-7



.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=608200
.?sku=608201
.?sku=70686G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 PUSHNUT, 5/16" ....eviiieiiieieieisieseieisse ettt 2
95 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG ..cooeeeieircieeieeeeene 4
96 RUBBER NUT, #10 = 24 ....oooviviiiieieieeeee e 2
97 BRAKE PEDAL STANDOFF ...t 2
98 CONICAL SPRING ...ttt 2
99 14390G01 LOCK NUT, #10 = 24 ... 2
100 | 10606G8 MICRO SWITCH ...ttt 1
101 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG ..c.coovovvvevereiieee, 2
102 FLAT WASHER, #10 ..ottt 2
103 FLAT WASHER, #6 .....cocuiceeicieeeeeisieiseessee et sees s snees 4
104 LOCK WASHER, #6 ......c.covveiieiiiieeieieisieeie e 2
105 HEX NUT, #6 = 32 ..oeiiieieieieeeeieie ettt 2
106 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6...........ccc.c..... 2
107 | p0642G8 FLAT WASHER, 5/16" .....outtiueieieencieineseiseeeissis s sssseessssesssssnsssssesssesenns 2
108 FASTON TAB ..ottt 2
109 WIRE HARNESS, BRAKE LIGHT ...cocviiiiiiiiicieieieceeiseeiee e 1
110 NYLON CLAMP ...ttt 2
111 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121)......ccconiuninennn. 1
112 HEX NUT, /4" = 20....cuiieiiiieeie e 2
113 HEX NUT, 5/16" = 24 ..cceiiieieeeieeeeeeieee et 1
114 EQUALIZER BRACKET ...ooiuiiiiiieieist et 1
115 FLAT WASHER, 5/16" ....cocvviveieiiieieieisiseie et 2
116 ACCELERATOR ROD BUSHING.........cccoouiieiieiieieiiecieiessesie s 1
117 TUBE ..ottt 1
118 COMPRESSION SPRING ....coocvvutiiariineiniseeseseeneseeseseensssenssssseesssessseseans 1
119 BRAKE YOKE ...ttt 1
120 HEX LOCK NUT, 5/16" = 24 ......ooviveiiieeieieeceeee e 1
121 COMPENSATOR ROD LINK ....coiuiiiiiiriniiieieinieieieise et 1

Page D-8


.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=27330G01
.?sku=11098G9
.?sku=612557

0 CARBURETOR includes items 3 - 24

/a
\
&
2l
4

.@%m@

\

W
J

[

Page E-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 07955 CARBURETOR (INCLUDES ITEMS 3 = 24) ....ooiiiiiiiinieineeisineeseseseseeeeneeens 1
2
3 MAIN JET (FL06) ......vecvvrieceeieiseieieses e 1
4 PILOT JET (H52) «.voevveriiseineeeneeineeesseisseiess st 1
5 5035835 PLUG ...ttt 1
6
7 NEEDLE VALVE ....coviiiiiiiieieeeieiee ettt 1
8 FLOAT .ottt 1
9 503589 FLOAT PIN ..ottt 1
10 503589 FLOAT BOWL GASKET ...t 1
11 FLOAT CHAMBER .....oooviiieiieietccteie et 1
12 CHAMBER PLUG ..ottt 1
13 BOWL GASKET ..ottt 1
14 CHOKE BRACKET ...ovviiieieiietete ettt 1
15 503598 BREATHER TUBE ..ottt 1
16 G 5 INTAKE TUBE CLAMP ..ottt 1
17 CYLINDER HEAD TUBE CLAMP ..ottt 1
18 INTAKE TUBE ..ottt 1
19 CHOKE GASKET ..ottt 2
20 503595 HEX NUT, MB X 1.0ttt 2
21 THROTTLE ROD ATTACHMENT BUSHING ......cooiveiriiieieiricieieieeeiens 1
22 STUD BOLT .ottt st 2
23 CARBURETOR MOUNT GASKET .....cocuiiiiiiiieiieceeieieieieses s, 3
24 CARBURETOR INSULATOR ....cocuiiiiiiriniineieiei e 1
25
26 CHOKE CABLE (SWB) ....oiiitiiiiiiieieieeseie sttt 1
27 LOCK WASHER, 9/16" .......couiviviiiieieieieie e 1
28 JAM NUT, 9716 "= 18 ..ottt 1
29 RETAINER ...ttt 1
30 CHOKE CABLE ADAPTER........oiiiiiitiieiieeieieiseseisies e 1
31 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) .....ccccrvuenne 1

Page E-2


.?sku=607955
.?sku=607956
.?sku=607957
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603583
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=603584
.?sku=603580
.?sku=603581
.?sku=605868
.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=607684

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32
33 607681 LABEL, HIGH ALTITUDE JET, 3000 FT - 6000 FT (NOT ILLUSTRATED)..... 1
34 607682 LABEL, HIGH ALTITUDE JET, 6000 FT (NOT ILLUSTRATED)..........cc0eeeneee.. 1

Page E-3




CARBURETOR AND CHOKE

Notes:

Service Parts Manual

Page E-4




0 PRIMARY TEAM CLUTCH includes items 2 - 10

@ SECONDARY TEAM CLUTCH includes items 13 - 19

Page F-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 10) «..covvvereereeennecneenennes 1
2 PRIMARY STARTER PULLEY, 195........cccuiiuiiriiieieirieieieisseiesessseenne 1
3 STATIONARY ASSEMBLY .....covuiviviiiiieiiceeieiesseeiesesieie s 1
4 519335 MOVEABLE PRIMARY ASSEMBLY .....cociiiiiiiiieieieieiee e 1
5 519334 SHIFT ROLLER ASSEMBLY ....ooouiiiiiiiiieneineneesesseseseessseesseessseenssesesnees 6
6 SHIM, 39.5 MM X 3L.75MM ......cooiriiriieiiireieisieesieiee et 1
7 619338 PRIMARY SPIDER ASSEMBLY ..ottt seesssesseeeean. 1
8 PRIMARY DUST COVER ASSEMBLY ......coooiiuiiriiiirinieieeeneeiseseeeeeeens 1
9
10 519332 HEX TAP BOLT, 1/4" - 20 X 0.75" LG ..vtuiierieieirereineeiseeee e, 7
11 BELT DRIVE ...oviitiieiiecee ettt 1
12 618689 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 19) ....c.covuviririnne. 1
13 * SECONDARY STATIONARY, 9.5 .....ocuimiiereierneneieeeseeneseensssenessessseeseeenss 1
14 * MOVEABLE SECONDARY, 9.5.......ciiiuiirinirinieineeeneeisessesssessssesseesenn. 1
15 61932 INNER RETAINER SPRING........cetiuiiiiiiieinieinicieeeieieieesee e, 1
16 519329 COMPRESSION SPRING, 2.70MM O.D.....ccooviiiiiiiiiiiiiisisieieisieeeeen, 1
17 OUTER SPRING RETAINER ......ceoriiiiiriiriieiniiessieiseeseieisssess e 1
18 RETAINER RING .....coviiiieiiiteieieieie e 1
19 THRUST WASHER, 1.530 X 1.830 X L...ueueiueinireinireireneeneseineseensseenseieenes 1
20
21 506239 CONICAL WASHER, M12 ....oouiiiiiiieiiieieisteieisse et 2
22 SPRING TYPE LOCK WASHER ........oviiiiiiiieiniieieieiseeie s 2
23 HEX BOLT, M12 - 1.25 X 160MM LG.......ccvevirireriieireiiseieeisieie s 1
24 HEX BOLT, M12 - 1.25 X 120MM LG.....cocururiiniiriniireeninieeeeesisseie e eeeeeesenes 1
25 506230 CLUTCH WASHER, 13.06MM DIA ........oeoiiiiimeiereneeeneseeesiseneeeeseseseseeneeeens 1

Page F-2


.?sku=618684
.?sku=619333
.?sku=619334
.?sku=619335
.?sku=619336
.?sku=619337
.?sku=619339
.?sku=619332
.?sku=618630
.?sku=618685
.?sku=619327
.?sku=619328
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230

0 DIRECTION SELECTOR ASSEMBLY includes items 2 - 24

Page G-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 24) ................ 1
2 DIRECTION SELECTOR BRACKET .....c.oiiiiiiiniinieieississeieissiessesninees 1
3 DIRECTION SELECTOR SHAFT ..ottt 1
4 503700 DIRECTION SELECTOR CAM......otiiiiiiieiiiieaieniniee et 1
5 14390G01 LOCK NUT, 3/8" = 24 ...ttt ansannes 1
6 BUSHING, 1/2" X 3/4" LG ...ooveveiieieieiieeeeeieeieie e 1
7 NEUTRAL LOCK PIN ...coviiiiiiiiieieiieee e 1
8 COMPRESSION SPRING, 3/8" X 5/8" LG ....cocvvereerereeeiereeecieereseieenenn, 1
9 NEUTRAL LOCK LATCH ..ottt 1
10 LOCK NUT, 1/4" = 28 ..ottt 1
1 EXTENSION SPRING ....oouiviiiiieieiceeie et 1
12 BALL STUD, /4" ..ottt 1
13 LOCK NUT, #10 = 32ttt 1
14 MICRO SWITCH ..ottt 1
15 ROUND HEAD SLOTTED SCREW, #4 - 40 X 1" LG ..c.cooeuriierieirereeenee. 2
16 FLAT WASHER, #4 ..ottt 2
17 LOCK WASHER, #4 = 5/16"......oeuieiiieieisieeieis e 2
18 HEX NUT, #4 = 40 ..o 2
19 503615 PUSH/PULL CABLE .....ouiiiiiiiie ettt 1
20 CUP WASHER, L/4" ..ottt 4
21 COMPRESSION SPRING, 19/32" X 1" LG ..cveviveieiriereieieeeeesiseeee e, 2
22 PIVOT BRACKET WITH BUSHING ....coouiviiiceieieieieeeiese s 1
23 LOCK NUT, #10 = 32....cviviiiieiieceie et 1
24 BUSHING, FLIP LOK, 0.250 .........couiurireirieeenieeeniseinsseeseseieseissseeeseessseenan. 1
25 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG ...cucvvvvreeeerieicisieieeeienens 2
26 LOCK NUT, 1/4" = 20....uiiiueieiiieieieiseeie et 1
27 DIRECTION SELECTOR HANDLE .......c.cooviiiveiiiieieiseeee e 1
28 PHILLIPS TRUSS HEAD SCREW (SS), #10 - 32 X 1/2" LG ....coovevevveerne. 1
29 HEX HEAD BOLT, M6 = 1 X 30 ...iuiuiiireieieieieieieieseis et 1
30 150452 HEX NUT, M6 -1.00 HSF ..ottt 1
31 B1539G WIRE TIE .ottt 1

Page G-2


.?sku=603416
.?sku=606077
.?sku=70233G01
.?sku=603700
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=603615
.?sku=25727G01
.?sku=72735G01
.?sku=606014
.?sku=00734G5
.?sku=00734G5
.?sku=22754G4
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=606421
.?sku=450452
.?sku=31539G1

Front of Vehicle

See Starter Generator Section

Page H-1



! @ Electric Plate Assembly includes items 33 - 47

" To Key
Switch

N
o\ o

Red

Fuse Holder )

Terminal ™~ To F2 On

S Starter/
@ Generator
(&)
N =)
5

Reverse Warning Buzzer

RED /v
~""1 GRN/BLK
95
M.

Fo
\C\ /////@

=&

Page H-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HEAVY DUTY BATTERY, 12V....coiiiieiiiiiieieiieeieieisseie e 1
2 * BOLT, 5/16" - 18 X 1 1/4" LG wevuveevreieiieieieissie et 2
3 * LOCK WASHER, 5/16” (SILICON BRONZE).........cccevriueiiiririeeinieeeeesien. 2
4 * HEX NUT, 5/16" - 18 (SILICON BRONZE) .....c.corvurirririeeinneerreeseeeinneannnes 2
5 BATTERY HOLD DOWN .....ooviiiiiiiiieieiieeie st 1
6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG.....ovuevrieieeieieiseeeie e 1
7 D0565GH LOCK WASHER, 5/16” .....ccuiiiieiiisieieieieieeieie ettt 1
8 FLAT WASHER, 5/16” ....oiiuiveiicieieine et 1
9 GROUND CABLE ..ottt 1
10 14 GA WIRE (BLACK B").....uiiuieciiceeieieeeeeeseise s essse s 1
11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG...c.vvvireirireinireisieiseseeseeieseis e 2
12 LOCK NUT, 5/16" = 18 ...ttt 2
13 COVER ...ttt bbbttt 1
14 FENDER WASHER, 1/4” .......cooviiieiiieieieeeeieie e 1
15 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG ..... 1
16 B 3 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) ....ooovvvirreeenieneeennenneens 2
17 606042 BATTERY TERMINAL COVER .....ooovuiiiiiriiiniieieisissies e 1
18 STANDARD BATTERY, 12V .......ouiveieereeeeeeeeeeeeeeeeeeeeeseesess e seee s 1
19
20 6 GA WIRE (BLACK 6", FL = A2) ..ottt 1
21 TERMINAL COVER .....cocuiiiiiieieiiieteieieseie st 3
22 6 GA WIRE (42" LONG) .....vovieiviteiieeeie e 1
23 CONTROL WIRE HARNESS ..ottt 1
24 WIRE TIE (NOT ILLUSTRATED) w..cvuiviviiseieieiseeieieiesese e AR
25
26
27 FUSE BLOCK ...ttt sttt ettt et e enesenn e 1
28 RIVET, 1/8” X 13/168” LG ..euuereiireieecieeeieeeeseseseeieeees st nsessneens 2
29 15 AMP FUSE ...ttt 3
30
31

Page H-3


.?sku=600497
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=610428
.?sku=24775G1
.?sku=607053
.?sku=25682G01
.?sku=607103
.?sku=605560
.?sku=17618G1
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 - 47) ....ccovvnennne 1
33 BRACKET ..ottt 1
34 VOLTAGE REGULATOR ..ottt 1
35 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG..vvieeiieeeeieisee e 1
36 11027G2 LOCK NUT, /4" = 20 ..ot ssesnennes 2
37 6 GA WIRE ASSEMBLY ..ottt 1
38 RELAY, 12V ..ottt 1
39 HEX HEAD CAP BOLT (SS), 1/4 - 20 X 1" LG ..cocvvvrieeeirerereeeeeeeeeene, 1
40 SOLENOID ...ttt ettt 1
41 * LOCK WASHER, #10.....cueceereeieneeeeeeseieensieseiesseessssees e sessseesnes 2
42 * HEX NUT, #10 = 32, 2
43 * LOCK WASHER, 5/16” .....ouiireiireinineineseissseiseeissseisss s 2
44 * HEX NUT, 5/16" = 24 ...oveiieciieeeceenceiseeeses e eesnseeees 2
45 600418G01 FUSE HOLDER ASSEMBLY .....ooiiiiiiinieieensieeneieessisessisessssssesssesssesenns 1
46 FASTON TAB, 90° .....ciuiuiviiieeeeiieietetese et 2
47 P5978G58 18 GA WIRE (BLACK 5 3/4”) ...t 1
48
49 LOCK WASHER (SS), 0.255/0.263 .......ccevirereiiireieiseseseisssssessssssssesesssnsesns 1
50 HEX CAP NUT, /4" = 20 ..ot sss st 1
51 505639 KEY SWITCH HARNESS .....couiiiiiiiieieieieieie ettt 1
52 6 3 ACCESSORY HARNESS (NOT ILLUSTRATED) .......covuiinirenrereensenseessneneene. 1
53
54 CONTINUOUS TONE POTTED BUZZER ........coccoeviiieireisiieeieeseeeee s 1
55 RIVET, 5/32" DIA ...ttt ettt 2
56 18 GA WIRE (NOT ILLUSTRATED) .....cotuiuriireineneeneseeneseesesesessesesessnsseeneeeens 1
57
58
59
60
61
62

Page H-4


.?sku=605563
.?sku=73057G01
.?sku=27739G01
.?sku=303459
.?sku=11027G2
.?sku=25972G33
.?sku=603282
.?sku=00661G8
.?sku=612813
.?sku=73446G01
.?sku=25978G56
.?sku=00664G7
.?sku=00532G1
.?sku=605639
.?sku=625808
.?sku=73290G03
.?sku=01041G01
.?sku=25978G122

Solenoid
CTver

Hour Meter

Horn Button

Floorboard

Horn

} Seatwrap
‘ upport

N

Page H-5




@ HEADLIGHT ASSEMBLY, PASSENGER SIDE includes items 83 - 89

@ HEADLIGHT ASSEMBLY, DRIVER SIDE includes items 83 - 88, 90
= /

Headlight
Driver side Shown

Headlight
Passenger side Shown

Taillight

(/WHT to BLK from Harness - Both Sides
> —BRN to BLU/WHT from Harness - Both Sides

" RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

@ TAILLIGHT ASSEMBLY includes item 100

Page H-6



Front of Vehicle

Turn Signal Switch

12V Power Outlet

USB Port

A WARNING Failure to follow these instructions can result in SERIOUS INJURY or DEATH

EVER drive on public roads. Drvers mustpossess vl rvers licenso inaccordance withocal tate L.
s are PROPERLY SEATERand HOLDING ON. _ KEEP e body INSIDE VEHICLE whil moving.

ot tar moving unti "
75: Aways DRIVE SLOWLY incongested aress,on et or loos eran,aad when backing up.  DRIVE SLOWLY whe taing and AVOID sudden stops. - ALWAYS rive traight up and down slopes. Do ot coast,

 BRAKE WHEN GOING DOWN A SLOPE. -~ NEVER drive tis vehicle under th nfluence ofcrugsor alohol

(EVER leave chidren unattended or alow chidren  lay on the vehile. NEVER leaveth key nthe vehicle when parke.
cary more than 2 occupants on akch bench seat. Do not excee veficle WEIGHT CAPACITY(see Owner's Guide
eick: NEVER aler tis vehicl o ncreasetavel specs above fadory pecifations.  ONLY authorized E-Z-G0 delers should atethe vehicle using approved pats. - Alterations not approve o tested by EZGO can
create unsafe condlons and increaseyour chance ofhaving an accident s

Page H-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 HORN ...ttt 1
64 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG....cevvveueiriireieieiseseieisisseieisssseens 1
65 FLAT WASHER, 1/4”.......ooiuiiiiiieieieieeeieeeeie e 1
66 LOCK NUT, /4" = 20 ...ututtiereieeieienenicsesesieie ettt 1
67 HORN MOMENTARY SWITCH .....ctuiuiiirinieineeinceeneseneeessseneseesessenseennnes 1
68 HORN SWITCH BOOT ...ttt 1
69 HORN PLATE ..ottt 1
70 RIVET, 3/16" X 1" LG (ALUMINUM) ......cuiuiiiriininiineininecieieeseeisees e 2
71 HORN SWITCH CAP AND NUT ....coviiiiiriireenceenesesessesesessseesss s 1
72
73
74 HOUR METER ...ttt 1
75 HOUR METER BRACKET .....vitiiiiiieireeieisiseseis st 1
76 506254 HOUR METER WIRE HARNESS ......ooiiiiriiinininieeneseisesessseessssessseeseseennnes 1
77 17618G NYLON CLAMP ..ottt AR
78
79
80
81 502928 HEADLIGHT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 83 = 89) ....cuiiuiiiieieineieietei et ssss st saseessseeeneens 1
82 3 3 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 83 - 88, 90) . 1
83 HEADLIGHT BULB.......cuiiiiiiieieiicceieiseee et 1
84 504539 TURN SIGNAL BULB ...ttt 1
85 * BULB RETAINER ...ttt sttt 1
86 6 3 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 ....cooovvirriniirieneieeee, 1
87 TURN SIGNAL WIRE HARNESS.......c.oiuiiriieieinineieeesiseseesissseseiesssnsees 1
88 COLLAR ..ottt 1
89 * HEADLAMP W/O BULBS (PASSENGER SIDE).......cccocosiniuriiirieinieenne. 1
920 * HEADLAMP W/O BULBS (DRIVER SIDE) ......ccoeviuiirieirieirieiseeeseeeenn. 1
91 HEADLAMP BEZEL (DRIVER SIDE).......cceiiuiuiiriiieieinieseieiseeieiesseeeesssseees 1
92 HEADLAMP BEZEL (PASSENGER SIDE).......ccouiuriiriieniienieinesinesseneseennenes 1

Page H-8


.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1
.?sku=27068G01
.?sku=608397
.?sku=71055G01
.?sku=17318G2
.?sku=617074
.?sku=603721
.?sku=606254
.?sku=17618G1
.?sku=602928
.?sku=603328
.?sku=74004G01
.?sku=604539
.?sku=608328
.?sku=607487
.?sku=615459
.?sku=625280
.?sku=625281

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 526275 CLIP bbbt 2
94 B 0 CLIP oottt 2
95 CLIP s 2
96 SELF THREADING NUT, 5 X 10 X 15MM......cceviimiiniriineininieeeeiseeseeeeseeeens 6
97 TAILLIGHT BEZEL (DRIVER SIDE) ..ottt 1
98 525252 TAILLIGHT BEZEL (PASSENGER SIDE) ..ottt 1
99 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100) ....cvvuiiriiieiisceieieieeeeeaens 2
100 TAILLIGHT BULB ......otiiiiiieiieee et 1
101 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG ...cocvovieveieiieiesieeseie e 4
102 TAPPING SCREW, #8 - 18 X 0.75 .....oviviiiieeieiiceie e 8
103 "J" SPEED NUT, #8 ..ottt 8
104 RIVET, 3/168" X /16" LG ..vvueveeeereeeseeeseeseseessssessseessssesssessssesnsse s sssesnsens 4
105
106
107
108 TURN SIGNAL SWITCH ASSEMBLY ...vuiiiriireieeeneieeneseesesenessesseeseeseeees 1
109 FLEX LOOM, 3/8" X 8" LG ..vvuiueieiiriieieiieieie sttt 1
110 NYLON CLAMP .....ooomitiiieiieieieteie ettt 2
111 STEERING COLUMN COVER......oouiiiiiiiirinieieieineeieie s 1
112 FLASHER UNIT ..ottt 1
113
114 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .......cccccevimenn. 1
115 | 33639GXX KEY SWITCH (WITH LIGHTS) ...ttt 1
116 KEY SWITCH ..ottt 1
117 KEY SWITCH (GROUP KEYS) ....ccoiiuiiiiiiiieieiiseieseee e 1
118 LOCK WASHER, 3/4" .....coiiueiieieieeieieeeei ettt 1
119 | 17137G1 FACE NUT, 3/4" = 20.....ciuitiieeieiieieeis ettt 1
120
121
122 DECAL, KEY SWITCH, ON = OFF ......ocoiviiieieiieieieicee e 1
123 | 528022 CENTER COMPARTMENT ...coviiiiieieieiee ettt 1

Page H-9



.?sku=626275
.?sku=626276
.?sku=626277
.?sku=71597G01
.?sku=625251
.?sku=625252
.?sku=22288G1
.?sku=21759G1
.?sku=00513G4
.?sku=71425G01
.?sku=71364G02
.?sku=14601G11
.?sku=17867G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3
.?sku=21640G1
.?sku=18027G1
.?sku=18602G1
.?sku=17955G1
.?sku=00568G6
.?sku=625267
.?sku=628022

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
124 CENTER COMPARTMENT DIVIDER .....cuotiiiiriiiicieisne e, 1
125 DECAL, WITH LIGHTS, FUEL AND OIL ....curiiiriiiriiinireieenseeensneeseseesese e 1
126 CENTER COMPARTMENT WITH FUEL AND OlL.....c.oouiurirrinieinincenicenieenens 1
127 FUEL GAUGE ..ottt ettt nene e 1
128 OIL/FUEL INDICATOR LIGHT w..ciuiiiiiiiieieisieieie st 1
129
130 SAFETY LABEL, PVT CONSOLE .....cooviviiiiieicicieieieeee s 1
131 | B25274 DECAL, ON - OFF, FUEL AND Ol ...ouoiiiiiieiiieireeisee e 1
132 | 634970 HARNESS, FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED)............... 1
133
134 | 33680 USB CHARGER PORT, BV, 1A ..ottt 1
135 | 634276 USB JUMPER HARNESS........coiiiiiiieiiieieieieie ettt 1
136 USB CHARGER HARNESS ......cociiiiiiiiiiiieieise e 1
137
138
139 JUMPER HARNESS, REVERSE BUZZER ......ccoeoeuriiiiirinineinieeeisieseeieeeeen. 1
140 JUMPER HARNESS, OIL/FUEL GAUGE .......c.coiiiriieeiieeieeeesie e, 1
141
142 12V POWER OUTLET vttt 1
143 | 633989 HARNESS , 12V POWER OUTLET ..ottt 1
144 RIVET, 3/16 DIA ..ottt 2
145 JUMPER HARNESS, 12V POWER OUTLET ..ot 1

Page H-10


.?sku=625224
.?sku=625269
.?sku=631103
.?sku=21553G1
.?sku=23474G1
.?sku=628019
.?sku=625274
.?sku=633680
.?sku=633682
.?sku=634272
.?sku=633683
.?sku=71078G01
.?sku=633988
.?sku=71055G01
.?sku=634277

o ENGINE, GAS, 13HP, NON-GOLF includes items 2 - 6

Page J-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEM 2 - 6) ....c.ccovreniriieenene 1
2 'O  RING, 16MM......ocuiiiiiiieiiiieieisieieie st 1
3 OIL FILTER ..ottt 1
4 507462 SPARK PLUG (BPR2ES) ......cviuiiteieiiiteiiee ettt ettt 1
5 OIL DRAIN PLUG ..ottt 1
6 DIP STICK ..ottt 1
7 MUFFLER ..ottt 1
8 EXHAUST PIPE ..ottt 1
9 506272 SPLIT WASHER, BMM .....iiiiiiiiiiiiinieieis sttt 4
10 JAM NUT, M8 = 1.25 ...ttt 4
11 506279 FLANGE NUT, M0 = 1.25. ...ttt 1
12 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG ...c.coovviriiniieirieieeeieas 3
13 HEX HEAD FLANGE BOLT, M8 - 1.25 X 30MM LG .....ccovvieiriniicieieieeiens 2
14 503599 EXHAUST GASKET ...ttt sssennnes 2
15 FUEL TUBE ....etvttitetet ettt 1
16 06264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG ....cccovuiiiriiirieieieeieseeens 1
17 CLAMP ..ottt 2
18 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG ....coovriiririeinicieeneisenenenenns 1
19 DIP STICK ...ttt ettt 1

Page J-2


.?sku=607154
.?sku=603562
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=606390
.?sku=612266
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599
.?sku=27184G12
.?sku=606264
.?sku=606962
.?sku=606265
.?sku=606391

Page K-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FRONT ENGINE MOUNT ...ttt 1
2 ENGINE PAN MOUNT ..ottt s 1
3 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG ....c.ccvurireririiiericienen. 8
4 506279 FLANGE NUT, ML10 = 1.25. ...ttt 1
5 NUT PLATE ...ttt 2
6 06259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG ....c.ccvurvreriririceniceeenen. 4
7 FLAT WASHER, M10 X 22 O.D - 2.5 1.D ...vvviieiiiceeeeee e 4
8 FLANGE NUT, M10 = 1.25......uiiiiicieieieieisieeese et 4
9 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG ....c.ovvurvrrererireeeniceeenen. 4
10 B 5 FLAT HEAD TORX SCREW, TA0 .....coovuiiirieieiieieisisseesse e 4
11 B 5 DIFFERENTIAL PLATE ..ottt ettt 1
12 TUBE SPACER ...ttt 2
13 HEX HEAD BOLT 3/8" - 16 X 2.75" LG..vovovueveeeiieeeieieieieies et 2
14 LOCK NUT 3/8" = 16 1.euueecueeeiencieieesesieisis st sssss s ssnens 2
15 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19)........... 1
16 525345 FRONT MOUNT BRACKET ....ooutiiiiiieieiiieiete et 1
17 RUBBER BUMPER ......coouiiiiiirieiicie sttt 2
18 HEX NUT, M10 = 1.5 .ottt 2
19 SPLIT LOCK WASHER, 10MM .......oiuiiiiiiiieieiicie e 2
20 CROSSMEMBER BRACE ..ottt 1
21 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG....cuvvvueeeeereeenensisenessensesenesseneseeneens 2
22 00559G8 FLAT WASHER, 5/16".......cocuiueiiieieiseenieineeiesseiee s sssses s ssessseasans 2
23 LOCK NUT, 5/16" = 18.....cuvvieieereiieecteieseseieisis e 2
24 FLAT WASHER, 3/8"......iiititiieieiiieiee ettt ettt 2
25 FLAT WASHER, 7/16".......coeoireeceeeeseecneesssseseseessssessseessssessseenssesssseesssesnsseenses 2

Page K-2


.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=72016G01
.?sku=00428G8
.?sku=11098G5
.?sku=627627
.?sku=625345
.?sku=605757
.?sku=00974G01
.?sku=608654
.?sku=70269G02
.?sku=00438G7
.?sku=01109G01
.?sku=00643G1
.?sku=00560G2

2
L
)
>
=
o
—
[
o
—
w

o SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 4 - 13

@ SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 5 - 13, 15

Page L-1



@ TIE ROD ASSEMBLY includes items 24 - 28

@ RACK AND PINION UNIT includes items 57 - 64
@ STEERING COLUMN KIT includes items 80 - 90

FRONT OF VEHICLE @

Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FRONT AXLE ..oiivtiiteteiiee ettt 1
2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) .ttt 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE).......cooiuiiiininieeeensinseenneens 1
5 GREASE SEAL ..ottt 1
6 ROLLER BEARING.........coviuiiiieiieieiiie et 2
7 WHEEL HUB ... oottt 1
8 LUG BOLT, 1/2" - 20 X 1 3/16" LG ..veviieeieieiecieieeee e 4
9 12093G1 CASTELLATED NUT, 1" = 14 oot 1
10 COTTER PIN, 5/32" X 1 3/4" LG...cuieeeieieeieeeieieieeie e 1
11 FLANGED BEARING ...c..ctuiiiiicieiteie ettt 1
12 BEARING ..ottt 1
13 RACE BEARING ......cooviviiiiiieiiieie ettt 2
14 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 13, 15) ...t 1
15 SPINDLE ASSEMBLY (DRIVER SIDE) ....c.ciuiiiiiiniieieinieieesiseeis e 1
16
17 STEERING WHEEL .....oooviiiiieieiice et 1
18 507925 CLIPBOARD ..ottt 1
19
20 LOCK NUT, 5/8" = 18 ...ttt 1
21 WARNING LABEL ....covviiiiiiiieieis ettt 1
22
23 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) ......coooiuiiriineieinicisieieneen. 1
24 THREADED ROD, 24" LG ...cvviiiieieiieieieiee et 1
25 TIE ROD END (LEFT HAND THREADS) ...ocvvviiiieiicieieieeeieise s 1
26 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) .....c.cooviveiiireieisieaeienans 1
27 TIE ROD END (RIGHT HAND THREADS) ..ottt 1
28 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS).......ccccoueurirrenrrnereneenens 1
29 LOCK NUT, 7/18" = 14 ..ot 2
30

Page L-3



.?sku=602513
.?sku=70942G03
.?sku=25146G1
.?sku=11750G2
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=70648G01
.?sku=70749G01
.?sku=51141G1
.?sku=70673G03
.?sku=70742G02
.?sku=602979
.?sku=607925
.?sku=14390G2
.?sku=608529
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31
32
33 HEX HEAD BOLT 1/2" = 13 X 6" LGo..vvuvviveiiereieiececieieieeee s 2
34 WASHER, 1/2" ...ttt enene s 4
35 KING PIN TUBE ...ttt 2
36 THRUST WASHER (SS), 1" c.titeieiiieieiriieieie st 2
37 14390G6 LOCK NUT, 1/2" = L3ttt 2
38
39
40 SHOCK ABSORBER .....cocovuiiiieiiiiieieieieie sttt 2
41
42
43 SHOCK ABSORBER WASHER...........oiiiiiiiieiniiieieineeie s 8
44 RUBBER BUSHING .......cctuiitieeitieesie sttt sesenaes 8
45 D 5 HEX NUT, 3/8" = 24 ..ot 4
46 HEX HEAD BOLT, M8 X 1.25 = BG.....ciuuiiiircineniereieinseseieeseeseie s 1
47 D g LOCK WASHER, 5/16" .....cuviueirireeeinsssesesississse st sssesssessens 1
48
49 LEAF SPRING (SEE PART NUMBER ON SPRING).........cccooceeiriireieririnnans 2
50 SPRING PLATE ...ttt ettt 4
51
52 LOCK NUT, 7/16" = 14 ..ottt 11
53 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ..ot 11
54
55
56 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 64).......... 1
57 RACK BALL JOINT ..oouiiiiiiiieieiieie et 1
58 * RACK EXTENSION .....coiimiiiiiiieieieisie ettt 1
59 * JAM NUT, 272" = 20 1.t 1
60 RACK BOOT ..ottt 1
61 WIRE TIE ...ttt st 1

Page L-4


.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=01055G01
.?sku=00565G8
.?sku=70990G03
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=70964G01
.?sku=70695G01
.?sku=70961G01
.?sku=12416G2

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 CLAMP, 1 13/16 = 2 3/8" ...t 1
63 PINION SEAL.....ocviiiiriieiiecieieieeie ettt 1
64 GREASE FITTING, STRAIGHT ...ttt 1
65 RUBBER BOOT ...ttt sttt 1
66 CASTELLATED NUT, 7/16" = 20.....cuiueiieiieieiieie et 1
67 COTTER PIN, 3/32" X 1" LG oeeiereieeiieeeieieieeessee s 1
68
69
70 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LGu..cvovevieeieieieeeeeieee e 2
71 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LGu.ecvvveeeeeiieeveeieiee e 1
72 SPACER, L.21" .ttt 2
73 SPACER (SHORT), 0.69"......cuiuiiiriieiieseieieieie et 1
74 HEX NUT, 7/16" = 14 ...cucviiieieieieeieiee e 1
75 FLAT WASHER, 7/16" .....ovieiveiiieeieeeeeeie et 7
76 LOCK NUT, 7/18" = 14 .ottt 3
77 COVER ...ttt ettt 1
78 RIVET, 3/16" X 1" LG (ALUMINUM) ......covimiiiiireieiiieneieisieieie e 1
79 STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) ......ovvvveriririiennnne, 1
80 D 3 LOCK WASHER, 5/16" ......ocvuiueiiiieiiieieieieieieieisie e 1
81 HEX HEAD BOLT, M8 X 1.25 - BG....c.cvvvereieiircieieieseisisieeisisssesessssesens 1
82 STEERING COLUMN ....ooovoiiiitiiiiieteiieeie s 1
83 STEERING COLUMN BUSHING......coeuitiiriiiieiininiieeieieieisisieneesesesn s 1
84 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG ......coovevviricircieene. 1
85 STEERING SHAFT ...ttt 1
86 INTERMEDIATE SHAFT ..ottt 1
87 RETAINING RING (INTERNAL)........coevevirireiiiiecieieiseie e, 1
88 RETAINING RING (EXTERNAL) ....coouiiiiiieiicieieeeieee e 1
89 BALL BEARING .....cocuviiieeiiitieie sttt 1
90 WAVE WASHER .......ooouiiiiiiiieieiieie ettt 1
91 LOCK WASHER, 3/8" ..ottt 4
92 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG...cvveiireeeieiieeeeeinieieesseeie e 4

Page L-5



.?sku=11391G8
.?sku=70638G01
.?sku=10389G3
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70997G01
.?sku=71055G01
.?sku=70758G05
.?sku=00565G8
.?sku=01055G01
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01
.?sku=70607G01
.?sku=70580G01
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=00879G1
.?sku=01006G01

FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual

Page L-6




Front of Vehicle

To
Carburetor

c FUEL TANK ASSEMBLY WITH CAP includes items 3 - 10

a FUEL TANK ASSEMBLY WITH CAP (WITH SENDER UNIT) includes items 5 - 15

Page M-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 618120 FUEL TANK ASSEMBLY WITH CAP

(INCLUDES ITEMS 3 = 10) ..ottt ssssssessesseeneens 1
2 618121 FUEL TANK ASSEMBLY WITH CAP (WITH SENDER UNIT)

(INCLUDES ITEMS 5 = 15) ...ttt 1
3 STANDARD FUEL TANK (CARB 1) ...oouiviiiieiieieieeieies e, 1
4
5 18287G3 SIPHON TUBE ASSEMBLY ...oovuiiiriiieinsinsieieensensisssessesessesssessessenees 1
6 ROLLOVER VALVE GROMMET ..ottt 1
7 B 3 EPA FUEL TANK LABEL ....coovitiieie ittt 1
8 ROLLOVER VALVE ...cooiiiiieiisi ettt 1
9 617885 FUEL TANK CAP (RATCHET).....coiiiiiereineineseesisinssessessesssessesssssassnnnnes 1
10 SIPHON TUBE GROMMET .....ouiiiiiiiiiieiiscieieiseeieiesssess s 1
11 07479 CARB FUEL TANK, FLOUR (W/SWITCH) (INCLUDES ITEM 12)........... 1
12 618669 FUEL TANK, W/ SENDER UNIT ...ooovuiiiiiiiiieieieissese e 1
13 FLAT HEAD MACHINE SCREW, #6 - 32 X 0.5" LG...ccoovvvvrererieiciene 2
14 FUEL LEVEL SENDER .....oooiuiiiiiieieisieisiesie s 1
15 72229G01 FUEL TANK ADAPTER ..ottt 1
16 LOW PRESSURE FUEL HOSE, 3/8" O.D X 3/16" I.D X 34" LG (CARB)....... 1
17 507544 LOW PRESSURE FUEL HOSE, 3/8" O.D X 3/16" I.D X 17" LG (CARB)....... 1
18 g 5 BLACK TRIM, B8.25" LG ....coiuiiiiieiseireinsieseisisissse s 1
19 NYLON CLAMP ...ttt 2
20 TUBING CLAMP, 3/16" LD co.ieeiiicieieisieie et 2
21
22 D0438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ...evuiuieeireieiseieieieissiesse e 1
23 00559G8 FLAT WASHER, 5/16"......cuiueiuiireieieieseie st 4
24 11098G6 LOCK NUT, 5/16" = 18.....uvuvieieireiseisiiese e 3
25 SPACER, 5/16" = 18 ..ttt 1
26 515344 HOSE REDUCER - ID, 1/4" X 3/16" ....evuriueireireeeineieeeeseinsiesseseeissseseeeenees 1
27 61118 FUEL SHUT-OFF VALVE ..ottt 1
28 HOSE CLAMP, 0.5" DIA. ...ttt eese et 7
29 FUEL SYSTEM HOSE 2" LG ..oociiiiieieiecieieee e 3
30 FUEL LINE FILTER ..ottt 1

Page M-2


.?sku=620179
.?sku=18287G3
.?sku=606068
.?sku=625826
.?sku=606067
.?sku=70988G01
.?sku=607479
.?sku=72230G01
.?sku=20048G2
.?sku=606966
.?sku=607546
.?sku=32372G6
.?sku=17618G1
.?sku=606963
.?sku=00438G8
.?sku=70483G01
.?sku=615346
.?sku=611181
.?sku=18292G1
.?sku=615350
.?sku=72084G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 FUEL SYSTEM HOSE, 8" LG ...ovviviiieieiieieisieeie e 1
32
33
34 HOSE CLAMP, 0.25" - 0.63" DIA.......ciiiririirieiireieisieeieisse s 2
35 CARB FUEL SYSTEM HOSE, 26" LG ....covviiriireiiineieieieisissiese s, 1
36
37 FUEL PUMP ...ooteeict sttt 1
38 D 6 HEX HEAD TAPPING SCREW, 1/4" - 14 X 0.75" LG...coovvevrrireireencnieennenneens 2
39
40 CARBON CANISTER MOUNTING BRACKET (CARB ONLY).......cc.ccoeunnnnn. 1
41 10570G1 RIVET, 3/16" DIA X 0.70 (CARB ONLY) ....ouiiiriirireinireiniseiseseeseseeeseesssessseeees 2
42
43
44 CARBON CANISTER (CARB ONLY) ...ooviiiriiiicieieiecieis e 1

Page M-3



.?sku=606969
.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071

FUEL SYSTEM

Notes:

Service Parts Manual

Page M-4




Page N-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 REAR AXLE, (INCLUDES ITEMS 2 - 12) ..ooiiiieieiieieieisineeisiss s 1
2 OIL CHECK PLUG ..ottt 2
3 GASKET, LAMM ..ottt 2
4 SLOTTED NUT, M22 - 1.5 ...ttt ssesesnes 2
5 HEX HEAD FLANGE BOLT, M10 - 1.5 X 23MM LG......ccovrvvrrririircirnes 10
6 26814G01 RETAINING RING, 52MM......ooiuiimiiiiininsensesensssinsssensss e 2
7 OIL SEAL 28 X 47 X IMM....coviririieiiiiieieieieie e 3
8 AXLE TUBE (DRIVER SIDE) ...oouiuiiiiiiiieinineeieeineseis st 1
9 07944 AXLE TUBE (PASSENGER SIDE) .....ctriiiirenereeeeneneenenseeeneenssensseenenes 1
10 507945 AXLE SHAFT (DRIVER SIDE) ....coovuiiiiiirinieineeieesesesesssineseeessseesesennees 1
11 B 5 AXLE SHAFT (PASSENGER SIDE).......cocotiiiiiiiineiesniseeiseisssessse s 1
12 BALL BEARING . .....utitiiiiieieeeieieiete ettt 2

Page N-2


.?sku=627891
.?sku=26770G01
.?sku=26771G01
.?sku=606403
.?sku=72260G01
.?sku=72259G01
.?sku=607939
.?sku=607940
.?sku=607945
.?sku=607946
.?sku=26811G01

Front of Vehicle

a®

)]
Front of Vehicle

Page P-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HEAVY DUTY LEAF SPRING.......coiiiiiiiririeieieinieeieie s ssseses 2
2 LEAF SPRING BUSHING, FRONT ......coiiiiiriieiniireieisieieesss e 2
3 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG ...cvovvveveiiiecreeisecieeseeeie s 2
4 FLAT WASHER, 3/8"......iiititiieieesieie sttt ettt 2
5 12262G FLANGED LOCK NUT, 3/8" - 16.....cuuuiiieeirisceeiasieeeissessseseesesssesssseessssssenns 2
6 HEAVY DUTY LEAF SPRING (242 ONLY)...cooviiiriieiiiieieseseseieiseeseie s 2
7 AXLE BRACKET (DRIVER SIDE) (242 ONLY).....coeuiiriiniinieieieinseeieie e, 1
8 AXLE BRACKET (PASSENGER SIDE) (2+2 ONLY) ...oovvviiieeeeeeeeeeeeeeeees 1
9
10 SPLIT STEEL SPACER ...ovuititiieiieieiteteie ettt 4
11 FLANGED BUSHING.........cooiiuiiiieiicieieiceie s 8
12
13 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG ..evevireeeiiiieieireseesiseeeieeseenes 4
14 LOCK NUT, 3/8" = 16 ....ceeuceieerieeeeeseeeseeseseessseissssessseesssessssessssessssessssesssseences 4
15 SHACKLE PLATE ..ottt 4
16
17
18 AXLE BRACKET (DRIVER SIDE)........ociiieiiiiieisiieseisisessssieies e, 1
19 505958 AXLE BRACKET (PASSENGER SIDE) .......cuiiiiiiiiiniieineisineieiseieieees s, 1
20 RUBBER BUMPER (242 ONLY).....cuviieiveieeeeieseeeie e eseie s 2
21 U-BOLT, 2 3/8" DIA X 5" LG ..cvviireeeiieicieisee e 4
22 505956 REAR SUSPENSION PLATE ..ottt siesseessessssessseesnes 2
23 FLAT WASHER, 3/8".......cuiuiiiiiieiitiieeieieseie e 8
24 LOCK NUT, 3/8" = 1B ..ecueuieeieriaieieieiee ettt s e eeenene 8
25
26
27 SHOCK ABSORBER .....c.coouiuiiiiiiieieteeieie ettt 2
28 SHOCK ABSORBER WASHER.........coiiuiiiiininiiieieiseeie s 8
29 RUBBER BUSHING. ..ottt 8
30 D 5 HEX NUT, 3/8" = 24 ..ot 4
31 VINYL CAP .ottt bbbttt 2

Page P-2


.?sku=605721
.?sku=605445
.?sku=00665G9
.?sku=00665G9
.?sku=00643G1
.?sku=00643G1
.?sku=12262G1
.?sku=605722
.?sku=605952
.?sku=605959
.?sku=70289G02
.?sku=624030
.?sku=00665G9
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=70290G02
.?sku=605938
.?sku=605958
.?sku=70492G01
.?sku=32195G3
.?sku=605956
.?sku=00643G1
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

° FRONT SEAT BACK ASSEMBLY includes items 2 - 7

@ REAR SEAT BACK ASSEMBLY includes items 2 - 7

Front of \ehicle

\Co

@ FRONT SEAT BOTTOM ASSEMBLY includes items 20 - 32

@ REAR SEAT BOTTOM ASSEMBLY includes items 20 - 28 and 34 - 35

Front of Vehicle

Page Q-1




Page Q-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-7) cevovvioieeeeeeean 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
2 VINYL SEAT BACK COVER ...t 1
71753G03 OYSTER
71753G02 GREY
71753G04 TAN
71753G05 SPECIAL
3 * FLAT STAPLE ..ot e e e e ee e A/R
4 71752G01 PLASTIC SEAT BACK COVER ..ot eeeee e, 1
5 6414G0 SEAT BACK (WOOD) ...ttt 1
6 D1107G0 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG .....cocvveerereeseeseeeenn, 4
7 1754G0 FOAM PADDING (SEAT BACK) ....ovoieeeeeeeeeeeee e 1
8 71204G01 HEX HEAD BOLT, 1/4" = 20 X 718" LG..ovtueeeeeeeeeeeeeeee e eeeeeeeeeeeeee e 4
9 11027G LOCK NUT, 5/L16" = 18 oo e e e e e ae e ee et e eee e eeeeeeee e 6
10 0113G0 ADJIUSTABLE BUMPER ..ottt ee e ee e, 4
11 D0560G WASHER, 3/8" ..o ettt ettt e e e e e e e e e ete e e e e ee e e e 4
12
13
14
15 0364G0 SPACER, 8.45" X 2 oottt 2
16 625525 SEAT BACK SUPPORT ..ottt ettt ettt ettt ee e e et eeeeeeese e, 2
17 D0427G2 HEX HEAD BOLT, 3/8" = 16 X 1" LGuv.uveveeeeeeeeeeeeeeeeeeeeeee e e e eeeee e eeeeeen e, 4
18
19 FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32)................. 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
20 500530 BUTTON HEAD TORX SCREW, M10 - 1.5 X 25MM LG .....ceoveevrreaenn. 8
21 * FLAT STAPLE (SS), 3/8" ..ottt ettt e, AR
22 * FLAT STAPLE oottt et ee e e e e e e e e en e, AR
23 1012G0 VINYL TRIM (SEAT BOTTOM) ...ooieieieeeeeeee et 1

Page Q-3



.?sku=76414G01
.?sku=01107G01
.?sku=71754G01
.?sku=11027G1
.?sku=70113G01
.?sku=00560G1
.?sku=70364G01
.?sku=625525
.?sku=00427G2
.?sku=600530
.?sku=71012G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
24 ok VINYL SEAT BOTTOM COVER .....cotuimriiieireneineneeneseeneneeneseessseenssesnsseeees 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
25 1603G02 FOAM PADDING (SEAT BOTTOM) ....ooiuiiieiineineneeneneeneeessseesssessseenenn. 1
26 517645 HIP RESTRAINT (DRIVER SIDE) ......ocuiiiieieiiieeieieieeeieeeee e 1
27 HIP RESTRAINT (PASSENGER SIDE) ..ot 1
28 17618G NYLON CLAMP (NOT ILLUSTRATED).......ceururieeneeenenenneeesenesseneseeenn. 1
29 PHILLIPS HEAD TAPPING SCREW #12 -14 X 1" LG ...covovviveireeicieie 6
30 1610G0 SEAT HINGE ..ottt 2
31 62930 SEAT BOTTOM (WOOD) .....oiiiiriiieiiieieseiseieissseisese s 1
32 17074G SOILING SLAB ......coiuiiieteeieeeietees it esesaees 2
33 ok REAR SEAT BOTTOM ASSEMBLY
(INCLUDES ITEMS 20 - 28 AND 34 = 35)....c.ouiuririniirineeeneseineeeseseeensseenseeens 1
629269G0301 OYSTER
629269G0303 TAN
629269G0304 GREY
629269G0308 CUSTOM SOLID
34 4140G0 VINYL TRIM (SEAT BOTTOM)......ocuiiiuriniinieieieieeeieeeeeeseesesseesseensseienees 1
35 629303 SEAT BOTTOM (WOOD) .....ccoiviriiiriiiienieeeiseieissseisese s 1
36 ok REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) ....cuvvriniciceeennes 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
37
38 525526 REAR SEAT SUPPORT WELDMENT ....ootiuiiiiriniieineisineseessseesssseesseesse s 2
39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG ...cuevieeieieieeieieeeseiesee s 2
40 2917G0 BED LATCH ASSEMBLY ....oiriiireiieerieenessineseessssessssesssssssssssessessssesssesnsnes 1
41 14390G10 LOCK NUT, #10 = 24 ..ottt ss et enseeees 2
42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG c..evuiieriieeineeineieseiseseseeses s 12
43 D0440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG ...cueviuriiieieeineieseeiseeiseeseeis s 2
44 17838G NYLINER BUSHING, .5" ..ot seeseseesssesssess s sesseensnes 4
45 00559G8 FLAT WASHER, 5/16".......coiuiueiimeineseencseineseessseissssessseessssessseessssessseesssesssseenses 2
46 11098G6 LOCK NUT, 5/16" = 18....uueeeieeiiecieieeeeeee ettt 2

Page Q-4


.?sku=71603G02
.?sku=617645
.?sku=617644
.?sku=17618G1
.?sku=00720G08
.?sku=71610G01
.?sku=629301
.?sku=17074G1
.?sku=74140G01
.?sku=625526
.?sku=628906
.?sku=72917G01
.?sku=14390G10
.?sku=00440G4
.?sku=17838G1

@ FLIP FLOP SEAT BOTTOM includes items 58 - 62

Top of Vehicle

@ SEAT BOTTOM ASSEMBLY includes items 63 - 66

-5

~n
/'1\

°

Page Q-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
47
48
49 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 50 - 55).............c...... 1
50 534185 FOOTREST HANDLE WELDMENT .....cuiuiiiiieiiiiieee e 1
51 190859G SQUARE CAP TUBE, 3/4" .....ocvtuiieieeeeseneesesisnsisensesensisensssssssssnsssssseenss 2
52 61063 DECAL ..ottt 1
53 HEX HEAD BOLT, 3/8" - 16 X 2.0" LG...covevveveiiiecieieciee e 4
54 61422 FLAT WASHER, 3/8" ..ottt 8
55 11098G5 PLASTIC LOCK NUT, 3/8" = 16 ....cueeveeeereerereenessineseeneseeneseessseensssensseenenns 4
56
57 ok FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 58 - 62) .....cccoocuriniereireenenes 1
628058G01 OYSTER
628058G03 TAN
628058G04 GREY
58 DECK BOARD ASSEMBLY ..ottt 1
59 16705G PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG ..ccovvvueerereenene. 5
60 517402 SEAT STRAP ..ottt bbb 1
61 D0559G FLAT WASHER, 1/4" .. ..ot 1
62 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 63 - 66) .........ccounnn... 1
632837G01 OYSTER
632837G03 TAN
632837G04 GREY
63 ok VINYL SEAT BOTTOM ...oiiiiiiieieneeseesseneseiese e 1
615646 OYSTER
615647 TAN
617892 GREY
64 61740 FOAM PADDING (SEAT BOTTOM)....couiimiiieneneeneneensseeneseeneseenenes 1
65 6517400 SEAT BOTTOM (WOOD)........cuiuiievieieieteeeieteeeeeie e 1
66 * FLAT STAPLE (SS), 3/8".. .ot AR
67 D g HEX HEAD BOLT, 3/8" - 16 X 1.75" LG c..cvveeeeeeeeeieeneeeesensessseeseseesessensneeenees 2
68 D0427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ...cuetreeeeieeeieeneeseneseessseessssessssessseennnaes 4
69 D0427GA HEX HEAD BOLT, 3/8" - 16 X 1.5" LG ..ot 6
70 D0428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ...cueviueiieeiiieiseieiseieiseisisese s 2
71 16705G9 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.25" LG....ccocovvvrrrreernene 4

Page Q-6


.?sku=634184
.?sku=634185
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=11098G5
.?sku=634190
.?sku=16705G1
.?sku=617402
.?sku=00559G7
.?sku=617401
.?sku=617400
.?sku=00427G6
.?sku=00427G2
.?sku=00427G4
.?sku=00428G8
.?sku=16705G9

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
72 FLAT WASHER, 3/8" .....oiiiiieieiieie ettt 24
73 FLAT WASHER, L/4" ..ottt 4
74 PLASTIC LOCK NUT, 3/8" = 16 ....euvueireiieieseineeieeseinesessssessseesseesssesssseeees 10
75 FLANGED LOCK NUT, 3/8" = 16 ....vuiveieiiieieieiiseisisie e 4
76 PLASTIC LOCK NUT, 2/4" = 20 c..vcvviveieiieieieieseie s 4
77 SQUARE CAP TUBE, 1" ... ouiuiiiiieiei ettt 2
78 HEX HEAD BOLT, 3/8" - 16 X 1.25" LGu.vovcuiieeieieiseieiseeiseseisese e 4
79 71204G01 HEX HEAD BOLT, 1/4" = 20 X 7/8" LG..vueviueeereereneeseneeneneeneseeneseeneeessseeseeeeens 8
80 B 3 SEAT BACK SUPPORT ..ottt 1
81 FOOTREST WELDMENT ...ovuiiiviiiieteicceee ettt 1
82 634175 ARMREST, REAR SEAT ...ttt 2
83 534174 SEAT FRAME SUPPORT ....outiitmitiaiesseseseessessssesssessssssssesnssessssasssesnsssens 2
84 534180 SEAT FRAME WELDMENT ...cotuitiimiiiieirieineeeseseesssess e 1

Page Q-7



.?sku=614221
.?sku=00559G7
.?sku=11098G5
.?sku=11027G5
.?sku=14390G4
.?sku=19853G1
.?sku=01006G01
.?sku=634178
.?sku=634179
.?sku=634175
.?sku=634174
.?sku=634180

SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual

Page Q-8




@ SEAT BACK ASSEMBLY includes items 16 - 21

Front of Vehicle

@ BAG HOLDER ASSEMBLY includes items 28 - 29

Page Q-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Kk SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13)....cocveveieccececienene, 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
2 ok SEAT BOTTOM COVER ..ottt 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
3 1603G02 FOAM PADDING (SEAT BOTTOM) ......ouveeeeecececeeeeieee e en e 1
4 62930 SEAT BOTTOM (WOOD) .....evivvieieeeeeteeeeeeeeeeee e s eeesenenennas 1
5 1012G0 VINYL TRIM (SEAT BOTTOM).....coiuiuiuiiiieieieieieieiesee s 1
6 617644 HIP RESTRAINT (PASSENGER SIDE) .....coovieiiiciecieeeeeeeeeeeee e 1
7 517645 HIP RESTRAINT (DRIVER SIDE) ......ociiiieieicieeieieeeeieeeee e, 1
8 1610G0 SEAT HINGE ...ttt enennans 2
9 PHILLIPS HEAD TAPPING SCREW #12 -14 X 1" LG ...covvvvrveireeicieinns 6
10 17074G SOILING SLAB .......ooieeeecececeeeee ettt 2
11 500530 BUTTON HEAD TORX SCREW, M10 - 1.5 X 25MM LG ......c.c.cocoevrrnrnen.. 8
12 * FLAT STAPLE .....cuieiececeeteeeeteeee et eve s st en s en s s e e, AR
13 17618G NYLON CLAMP (NOT ILLUSTRATED)........ccceeuiuerererererereeeees e 1
14
15 ok SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) ..cvcvoveveveeeeccececeenee, 1
625229G0101 OYSTER
625229G0103 TAN
625229G0104 GREY
625229G0108 CUSTOM SOLID
16 . VINYL SEAT BACK COVER ......oooiicecececeeeeieeeeeeeeeeee e 1
625234G01 OYSTER
625234G03 TAN
625234G04 GREY
625234G08 CUSTOM SOLID
17 525239 PLASTIC SEAT BACK COVER........coiiiiieiieieteicieee e 1
18 625233 FOAM PADDING (SEAT BACK)......c.coveiieeeeeeeeeeieieeie e 1
19 62523 SEAT BACK BOARD (WOOD) .......coouoioveeeeeeeeeeeeeeeeieeeeeseeeeeesesenennans 1
20 * FLAT STAPLE ..ottt eve ettt en s s s e, AR
21 17618G NYLON CLAMP (NOT ILLUSTRATED).......cccceuiuerererererereeeees e 1

Page Q-10


.?sku=71603G02
.?sku=629301
.?sku=71012G01
.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=00720G08
.?sku=17074G1
.?sku=600530
.?sku=17618G1
.?sku=17618G1
.?sku=625239
.?sku=625233
.?sku=625231
.?sku=17618G1
.?sku=17618G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

22

23 B 5 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG w..cvriviieieieieeeeieieseie e 4
24 LOCK WASHER (SS), 1/4" ..ottt 4
25 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LGu..evveveireeeeeiieieieisieieiesseie s 4
26 LOCK NUT, 2/4" = 20 1.ttt 2
27 518206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) .....coooruriiinineinineanns 1
28 510642 BAG HOLDER BRACKET ..ottt st 1
29 BAG RETAINER CLAMP ....oouiiiiiiieieieiereieiss e 2
30 BAG RETAINER STRAP .....cooviiiiieiiiiteisieeie et 1
31 RATCHET FASTENER, 1/4" X 9/16" LG ....coovvueveveiirceeieieceieeeseie s 2
32 CARRIAGE BOLT (SS), 1/4" =20 X L 1/2" LGuveveeveeeeeeeeieeeeeeeee e 2
33 SEAT SUPPORT BRACKET ...ttt 2

Page Q-11



.?sku=605056
.?sku=00664G7
.?sku=01075G01
.?sku=11027G2
.?sku=618206
.?sku=610642
.?sku=608051
.?sku=71853G01
.?sku=16816G1
.?sku=01102G01
.?sku=71811G03

SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual Page Q-12



0 STARTER / GENERATOR includes items 2 - 18

'~
\Y i
/I

Page R-1



Page R-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 525715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) ...cucuviiiicirireirinceenen. 1
2 512029 HEX NUT oot 1
3 LOCK WASHER ......cctuietinicieeeesissieesieteise et 1
4 525716 PULLEY ettt 1
5 FRONT COVER ....oovitiiititeiiiie et 1
6 BEARING ...ttt 1
7 512034 RETAINING RING ...ttt sttt 1
8 512035 KEEY ottt 1
9 ARMATURE ASSEMBLY .....ooviiiiiieiiieieeesseseis e 1
10 FRAME & FIELD ASSEMBLY ....oocvviiiieiiiecieieseeeeie et 1
11 12038 BRUSH LEAD & TERMINAL PKG ......coviiiiiiiieiseeisees s 1
12 512039 BRUSH SPRING ....c.cutuiiiiiiiiitiininirisite i 4
13 BRUSH BOX ASSEMBLY .....ooviiiiieieisieieiesieseie s 1
14 BRUSH 1 COVER ....c.coiiiiieiiieeteieeee et 3
15 BRUSH 2 COVER ....cocuiiiiiiitieieieee st 1
16 WAVY WASHER ...ttt 1
17 512044 BEARING ...ttt 1
18 512045 REAR COVER ....cotuiiiiiiiiieisisis ittt 1
19
20
21
22 506235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG ....c.cooeuriiiriiinicienns 2
23 506279 HEX NUT, ML10 = 1.25 ..ottt 2
24 HEX HEAD BOLT, M8 - 1.25 X 20MM LG ....coouruiriireieieisiseisesineeieies e 2
25 STARTER / GENERATOR BRACKET ......ouiiiiiiiieineieineeisessissseesseess e 1
26 TENSIONER BRACKET .....coiuiiiiiiieieieecieiieieie s 1
27 HEX HEAD BOLT, M8 - 1.25 X 20MM LG ....cvuuiriiieinininieisinineeieeee e 1
28 506256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG ....covvirriireeceeenenseneneeneseeneseeneseeees 10
29 HEX JAM NUT, M10 = 1.25 . .ccoiiiiiiiieeieiieieie et 1
30 HEX FLANGE NUT, ML0 = 1.25.......ciuitiiiieieieiieieieseeie e 1
31 STARTER / GENERATOR BELT ....cuviiiiiiieiiieieinieeie st 1

Page R-3



.?sku=625715
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=612032
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=612037
.?sku=612038
.?sku=612039
.?sku=612040
.?sku=612041
.?sku=612042
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274
.?sku=630587

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 12064G6 PUSH NUT .ttt 1
33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG......ovvviiiiiiiiiiiiiiiiiiiccenn 1
34 503884 CABLE GUIDE BRACKET ...ttt 1

Page R-4


.?sku=12064G6
.?sku=629763
.?sku=603884




e TOW BAR HITCH ASSEMBLY includes items 28 - 43

@ TIE ROD ASSEMBLY includes items 30 - 34

Front of vehicle

Page S-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 03024 TOW BAR RETAINER .....coviuiiiieieieieeeesesieesssessies e ssessese s esssssesseessssenes 1
2 625816 BACKING PLATE ...ttt ettt sttt 1
3 500525 HEX FLANGE NUT, M10 = 1.50......cciiiiiiiieieiieiei et 2
4
5
6 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) ..... 1
7 B 3 TOW BAR SWIVEL ...ttt 1
8 TOW BAR LATCH ..ottt 1
9 COMPRESSION SPRING (SS) ...cveviiiiiieiiiieieiieseieisseseiss s, 1
10 CUP WASHER, 0.84" O.D X 0.20" I.D. ....cevevirirererieieieieeie e, 1
11 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG......ccovrurrrrirrreirieinieineeenss 1
12 D g LOCK WASHER, 5/16" .....ccvuiuieieireeneseineeeneeeseeissssesssessssseseenssessssenenns 1
13 ACORN NUT, 5/16" = 18.....cviueiiriieieiiiieieiieeie e 1
14 PIVOT PIN L.ttt 1
15 SPIROL PIN, 3MM X 22MM.....cocuiiriimiiniiiieeniniseesiniseis s sesessinsssse e 1
16 FLAT WASHER, M0 ..ottt 2
17 D g HEX HEAD BOLT, 1/2" - 20 X 3" LG w..eviueviireieiiieieieiseiessese e 1
18 SPRING WASHER .........citiiiiiiiieiiicieieiee e 1
19 TOW BAR PIVOT ...ttt 1
20 FLAT WASHER, 5/16"......ocuiiriiieieiieieieisese st 2
21 LOCK NUT, 1 3/8" = 12ttt 1
22 525819 WARNING DECAL (NOT ILLUSTRATED)......c.cuoturiniieenereeneneineeeineseeseseeees 1
23 LATCH STOP ..ottt 1
24 TOW BAR WELDMENT ..ottt 1
25
26
27 25812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 28 = 43) ..ottt 1
28 625810 TOW BAR HITCH ...ttt 1
29 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34)...c.ccciieirieeneeeneeens 1
30 6525646 TIE ROD LINK ..ottt 1
31 TIE ROD END (DRIVER SIDE) ......covcuiiiiieiiiieieeeteeve e 1

Page S-3



.?sku=603020
.?sku=600525
.?sku=625813
.?sku=625458
.?sku=617147
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=00565G8
.?sku=00520G3
.?sku=75360G01
.?sku=608793
.?sku=75340G01
.?sku=00410G8
.?sku=75339G01
.?sku=625582
.?sku=00571G5
.?sku=11098G8
.?sku=625819
.?sku=75362G01
.?sku=625814
.?sku=625812
.?sku=625811
.?sku=625646
.?sku=70902G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 TIE ROD END (PASSENGER SIDE) .....cocvoiiieiriiieieineeissieeieeeens 1
33 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE).......ccccovieiririrrierreinnnans 1
34 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) ........ccccovevrvinnnn, 1
35 BEARING ...ttt 1
36 PIVOT BOLT ..ttt 1
37 THRUST BEARING ......ovuiiiiiiieieiieieie et 2
38 SPRING LOCK WASHER, 3/8" .......oiueviiieeieiieeisieseeeieie e, 1
39 HEX NUT, 172" = 1310ttt 1
40 COTTER PIN, 0.125" X 1.50" .....coteuereereneereseeneeeneeeseeesensesseessssessseesenss 1
41 FLAT WASHER, 1.75" O.D X 0.781" D ...coovueveiieieeieeieieeeeieiseeeee 1
42 D g CASTLE NUT, 3/4" = 16 ...covieieieieieeieie e 1
43 LOCK NUT, 7/16" = 14 ..ottt 2
44 COTTER PIN, 0.125" X 150" ....vuieereeererneneeeesnensessseeeseeeessseessssesssesssseensseens 1

Page S-4


.?sku=70902G02
.?sku=01069G01
.?sku=01069G02
.?sku=75307G01
.?sku=75292G01
.?sku=75309G01
.?sku=00566G6
.?sku=00533G8
.?sku=10387G1
.?sku=10387G1
.?sku=75342G01
.?sku=00518G8
.?sku=00734G1
.?sku=10387G1
.?sku=10387G1

a CASUAL TOW BAR KIT includes item 2

a CASUAL TOW BAR ASSEMBLY includes items 3 - 16

o TIE ROD ASSEMBLY includes items 5 -7

Spindle Arm

Front Axle

Front of vehicle

Page S-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 CASUAL TOW BAR KIT (INCLUDES ITEM 2) ..o, 1
2 525282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16)................... 1
3 625327 TOW BAR WELDMENT ..ot 1
4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7)..coovuiiieinieeireieieenne 1
5 525329 TIE ROD WELDMENT ...ttt eensseensnes 1
6 TIE ROD END (DRIVER SIDE) ....coviviiiiieieiieeie e 1
7 JAM NUT, M12 - 1.25 ..o 1
8 FERRULE ..ottt 1
9 14869G5 WIRE ROPE, 6" LG ...vvueireeereenenseneseeseseessssissssesssssssssenssssssssnssseneens 1
10 SAFETY PIN oottt 1
11 LOCK NUT, 7/16" = 14 ....vviviveiiceeieeeecie e 1
12 COUPLING ..ottt 1
13 HEX HEAD PLUG WITH HOLE, 1/4" - 18 w..c.ooovivieieeieeeeee e, 1
14 14869G3 WIRE ROPE, 20" LG ....vcuieiiciieieinsisiseisissss e sseeans 1
15 FERRULE ....ovvitiviiceei et 1
16 525820 WARNING DECAL ...ttt e e 1

Page S-6


.?sku=625284
.?sku=625282
.?sku=625329
.?sku=70902G01
.?sku=01069G01
.?sku=16783G1
.?sku=75068G01
.?sku=00734G1
.?sku=75060G01
.?sku=75035G02
.?sku=75067G01
.?sku=625820

o SUN TOP KIT includes items 2 - 5
o HARDWARE KIT includes items 6 - 19

e SUN TOP KIT includes items 3 - 5, 23

@ SUN TOP KIT includes items 3 - 5, 25

SUN TOP

DETAIL C
(FRONT)

(REAR)

DETAIL A

DETAIL B

Page T-1




SUNTOP Front of Vehicle

°.0 00"

©)

DETAIL A

DETAIL B

(Outside Tubing
On Sun Top)

@ SUN TOP KIT includes items 28 - 32 / /

@ SUN TOP KIT includes items 29 - 32, 51
Front of Vehicle

QD DETAILC

(Front)

Page T-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SUN TOP KIT (INCLUDES ITEMS 2 = 5) ..o, 1
2 525290 SUN TOP (TAN) ..ottt b et 1
3 525294 FRONT STRUT .ottt ettt se e s e 1
4 REAR STRUT ..ottt 2
5 B 5 HARDWARE KIT (INCLUDES ITEMS 6 - 19) ...ccvuireirieiienieieineeneens 1
6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG..oovvieieeinereeneeeeieeeeeeeeeeene 4
7 * FLAT WASHER, 5/16" .....ouiiuiiiieiieniieeisseeissie e 4
8 * LOCK WASHER, 5/16" ....ccvururereeeeineneeneeenssisesiessseesssessesssessseeens 4
9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG...covuvvueerereenereireeeneieeneeeeees 2
10 * FLAT WASHER, 5/16" .....ouiiuiiieeeeeeeieenseeissse et 6
11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG.ooviveiieerereiseeieeesieeeeeene 4
12 * FLAT WASHER (SS), 14" ...t senens 8
13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG ...coccovveurerene. 4
14 * LOCK NUT (SS), 1/4" = 20..cuiiieeirieeineieineneeneseeneseieeseenesensseessseesss s 4
15 * END CAP, 1" SQ..ciiiieiieiseieiese st 2
16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG ...vvvvverrereeeerceeereneeens 4
17 * FLAT WASHER (SS), 5/16" ...evueireeereeneneeneseeneseiseseeseseessseessseensssenees 8
18 * TEFLON WASHER, 5/16" ......coueuiieiiieirieeinieinesesessiss s sssseenee e 4
19 * LOCK NUT (SS), 5/16" = 18.....vuiirieireirereinereenise s ssseeens 4
20
21
22 SUN TOP KIT (INCLUDES ITEMS 3 -5, 23) ...cooiuiieiiiecieieeeie e, 1
23 SUN TOP (OYSTER) c..eceiiiieieieieietsisieseiees st 1
24 SUN TOP KIT (INCLUDES ITEMS 3 -5, 25) ..ot 1
25 SUN TOP (BLACK) ....oiviviiiieieieieseteisse s 1
26
27 SUN TOP KIT (INCLUDES ITEMS 28 - 32) ..oouiiiiiiiicieieinee s 1
28 502672 SUN TOP (TAN), 80" LG...vveeeeeeeeeeteeeeeetee et ee st es st 1
29 FRONT STRUT ..ottt 1
30 REAR STRUT (DRIVER SIDE).......ccccoviuiiiiiiiieieieisieie e 1
31 REAR STRUT (PASSENGER SIDE) ....c.cooviiiiiiiieienicieeeesiseee e 1

Page T-3



.?sku=625299G01
.?sku=625290
.?sku=625294
.?sku=75046G01
.?sku=625296
.?sku=625299G02
.?sku=625291
.?sku=625299G03
.?sku=625292
.?sku=634553G01
.?sku=602672
.?sku=634791
.?sku=602743
.?sku=602741

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 HARDWARE KIT (INCLUDES ITEMS 33 - 48) ...coovviiiieiieisieseceeine 1
33 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG w...cvvvevreieeeieereieneie e, 4
34 FLAT WASHER, 5/16".......oouiviiieiieiieceeieies e, 4
35 634810 LOCK WASHER, 5/16" ......ocuiieieiiieieieieiee et 4
36 SPACER, 0.328" ID X 0.75" OD X 1/2" LG ..cvevvveerieieeieieiseeesenenen, 2
37 FLAT WASHER, 5/16".......cieiriireieiiecieieise e 6
38 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG ..coovvvreieieieieieireieeene. 2
39 FLAT WASHER (SS), 3/8" ..ottt 16
40 SPACER, 0.75" OD X 2.88" LG ...cuvuvurerereereeeneeeneeenseesessesessseeneeeens 2
41 FLAT WASHER (SS), 3/8" .. .vutiiurieneereieeneeensseinssessseesssessssensseesnees 2
42 LOCK NUT, 3/8" = 16 .....vuveivereiieceeieieecieie e 10
43 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG ...ecveveveveeererecceere, 4
44 NYLON WASHER, 3/8" .....vuiiriieieirrinseeineiesiessieinssesesseessensse e 4
45 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG ..covveeeieieieereieieinene. 2
46 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG ...ooevueireiierieieieieeeieinns 2
47 D g HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG ...coovveiereeeiriiieireeeseieinenns 2
48 END CAP, 1" SQ ..ooiieiieiieieiie et 2
49
50 SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51)....cucviiiiieieiicicieies e, 1
51 SUN TOP (WHITE), 80" LG...cuveviiiiericieieteete ettt 1
52
53
54
55
56
57
58

Page T-4


.?sku=634554
.?sku=634806
.?sku=634811
.?sku=634810
.?sku=634807
.?sku=634808
.?sku=00679G1
.?sku=18716G1
.?sku=00653G1
.?sku=00891G5
.?sku=00665G5
.?sku=00771G5
.?sku=00665G6
.?sku=19853G1
.?sku=634553G02
.?sku=27604G01

Front Top Q\
Strut \ -

- REAR VIEW MIRROR

Setscrew

@ REAR VIEW MIRROR KIT includes items 60 - 62

)

/@/%

Front of
Vehicle

4

FULL WINDSHIELD
@ WINDSHIELD KIT includes items 75, 91 - 93

@ WINDSHIELD KIT (2+2) includes items 75, 93, 97

@ HARDWARE KIT includes items 76 - 79

SPLIT WINDSHIELD

@ WINDSHIELD KIT, SPLIT includes items 70 - 75

@ WINDSHIELD KIT, SPLIT (2+2) includes items 70 - 75

Page T-5




WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page T-6



WEATHER PROTECTION

Page T-7 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
59 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) .......ccccoovvrerniernininnnns 1
60 REAR VIEW MIRROR ......c.coiuiiiiiiiieieisiseieiesseseies s 1
61 19502G2 SUPPORT BRACKET ...ttt 1
62 SCREW (SS), #8 - 32 X 5/8" LG ...veveveeveieieie et 1
63
64 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75).....ccciiinirinieenenneenn. 1
65
66
67
68
69
70 LOWER LATCH ..ottt 2
71 GROMMET ..ottt 4
72 525230 UPPER LATCH ...ttt 2
73 71963G01 WARNING DECAL ...occoiieiiiciiieiiest ettt 1
74 G 3 SASH, 10" LG .ottt 2
75 HARDWARE KIT (INCLUDES ITEMS 76 - 79) ....ovuivrricreeeenenenneneneeene. 1
76 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG ...... 2
77 FLAT WASHER (SS), 1/4" ..ot 4
78 G 3 RUBBER GROMMET ....oovitiiieiieiniiese e 2
79 LOCK NUT (SS), 1/4" = 20 c..cvrieeieiiieieieisieeie e 2
80
81
82 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) ....ccoeervreee. 1
83
84
85
86
87
88
89

Page T-8


.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=625279G01
.?sku=603201
.?sku=604115
.?sku=625230
.?sku=625228
.?sku=625271
.?sku=00753G5
.?sku=01110G01
.?sku=625278
.?sku=00654G2
.?sku=625279G02

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
90 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) ..cooovivieiiiriiinene. 1
91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) ................ 1
92 625276 WINDSHIELD FULL ..ot 1
93 SASH, 26" LG ...oiviiiiieieieeie sttt 2
94
95
96 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) ..ccoovviininnnn 1
97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98)........ 1
98 634234 WINDSHIELD, FULL (2+2) ..ottt 1
99
100
101 WEATHER ENCLOSURE (3 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS ........cocvvvireiennn. 1
102 WEATHER ENCLOSURE (3 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS ........ccocooviirinnnn. 1
103 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS ........ccoccoviiiinnnn. 1
104 WEATHER ENCLOSURE (4 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .........cc.......... 1
105 | [634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .................... 1
106 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS .................... 1
107
108 BAG COVER AND RAIN CURTAIN KIT ..ot 1
109
110 BAG COVER KIT (OYSTER) ...coviiiriieiiiieieieieeie et 1
111 BAG COVER KIT (TAN) ...oouiiiiiiiieiieie et 1
112 | [625585 BAG COVER KIT (GREEN) .....coiuiiiiiiiieiiieieiseieeeieieie e 1

Page T-9



.?sku=625279G03
.?sku=625227
.?sku=625279G04
.?sku=634541
.?sku=634542
.?sku=634543
.?sku=634544
.?sku=634545
.?sku=634546
.?sku=75191G01
.?sku=625581
.?sku=625583
.?sku=625585

WEATHER PROTECTION

Notes:

Service Parts Manual

Page T-10




a WHEEL AND TIRE ASSEMBLY, LINKS includes items 2 - 4

m WHEEL AND TIRE ASSEMBLY, SURE TRAIL includes items 3 - 4, 11

@ WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE includes items 4, 16 - 17

@ ALLOY WHEEL AND TIRE ASSEMBLY includes items 22 - 24 (FREEDOM ONLY)

FRONT REAR

Page U-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 WHEEL AND TIRE ASSEMBLY, LINKS

18 X 8.5 - 8 (INCLUDES ITEMS 2 = 4)....ouiuiiiieineneineeeeeseeenseesseesesenseennnes 4
2 TIRE, CARLISLE LINKS. ..ottt 1
3 WHEEL RIM (4 LUG) ..cviniiiieieieee ettt 1
4 VALVE STEM....oiiimtiiitiiseeistieseessseessssesssessss et sseesssesseses s esessees 1
5 LUG NUT, 1/2" = 20 ..ttt 16
6 SPINDLE CAP ...ttt sttt 2
7 MOLDED DUST CAP.....ooiiiiiiieiiee ettt 2
8
9
10 WHEEL AND TIRE ASSEMBLY, SURE TRAIL

18.5X 8.5 - 8 (INCLUDES ITEMS 3 - 4, 11) ..o, 2
11 P8764G08 TIRE, USA TRAIL ...ttt 1
12 LUG NUT, 172" = 20 1.ttt 8
13
14
15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE

18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 - 17)....cueveieieieireirieeniseieeeineseeseseienens 2
16 KENDA TIRE, HOLE = N - ONE ..ottt 1
17 612770 WHEEL, MONITOR 8"......oeuiuiiireicrneesnenssneeseessssesssssseeessssessessssensssnssnes 1
18 LUG NUT, 172" = 20 oottt sttt snseenees 8
19
20
21 500599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24)

(FREEDOM ONLY) ..ottuttcieeeseeeesseseseiessesess s ssssse s seessssssssessseesssesssssences 4
22 01768 TIRE, TOUR MAX, 205/ 50 = 10 ....cuvreiceeeieeneeeenssseneseesessessseesssesesseennes 1
23 B 5 ALLOY WHEEL ...ttt 1
24 VALVE STEM.....oiiiiiiiiiieeisie ettt sttt 1
25 ALLOY WHEEL LUG NUT, 1/2" = 20.....cuiuiieiiieininieieisseeieisiss e 16
26 ALLOY WHEEL CAP .....oooviiiiieieieete sttt 4
27 HUBCAP (GOLD)....eeieiieeieseiseseiseseessse s 4
28 515618 HUBCAP (SILVER) ....ooviicteiteiettete ettt ettt 4

Page U-2


.?sku=28757G01
.?sku=28764G01
.?sku=28759G01
.?sku=11657G2
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=12091G2
.?sku=74175G01
.?sku=28842G01
.?sku=28764G06
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=612772
.?sku=612771
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=600599
.?sku=601768
.?sku=601766
.?sku=601767
.?sku=605310
.?sku=601353
.?sku=615617
.?sku=615618

WHEELS AND TIRES

Notes:

Page U-3 Service Parts Manual







A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor,an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_634465_MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED GOLF CARS
	TXT FLEET
	TXT FREEDOM
	TXT SHUTTLE 2+2


	BATTERY PROLONGED STORAGE

	SP_634465_HOW TO USE_19AUG20132013.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634465_D-BRAKES_19AUGUST2013.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE, 37.06" (DRIVER SIDE) 1
	26 624703 BRAKE CABLE, 52.81" (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, BRAKE DRUM 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G01 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_E_CARBURETOR_19AUGUST 2013.pdf
	CARBURETOR AND CHOKE
	1 607955 CARBURETOR (INCLUDES ITEMS 3 - 24) 1
	2
	3 607956 MAIN JET (#106) 1
	4 607957 PILOT JET (#52) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 CHAMBER PLUG 1
	13 603591 BOWL GASKET 1
	14 603583 CHOKE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 INTAKE TUBE CLAMP 1
	17 603597 CYLINDER HEAD TUBE CLAMP 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 HEX NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 603580 CARBURETOR MOUNT GASKET 3
	24 603581 CARBURETOR INSULATOR 1
	25
	26 605868 CHOKE CABLE (SWB) 1
	27 00568G4 LOCK WASHER, 9/16" 1
	28 00545G4 JAM NUT, 9/16 "- 18 1
	29 72155G01 RETAINER 1
	30 72154G01 CHOKE CABLE ADAPTER 1
	31 607684 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	32
	33 607681 LABEL, HIGH ALTITUDE JET, 3000 FT - 6000 FT (NOT ILLUSTRATED) 1
	34 607682 LABEL, HIGH ALTITUDE JET, 6000 FT (NOT ILLUSTRATED) 1

	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE

	SP_634465_F_CLUTCH_19AUGUST2013.pdf
	1 618684 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 10) 1
	2 619333 PRIMARY STARTER PULLEY, 195 1
	3 619334 STATIONARY ASSEMBLY 1
	4 619335 MOVEABLE PRIMARY ASSEMBLY 1
	5 619336 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39.5 MM X 31.75MM 1
	7 619338 PRIMARY SPIDER ASSEMBLY 1
	8 619339 PRIMARY DUST COVER ASSEMBLY 1
	9
	10 619332 HEX TAP BOLT, 1/4" - 20 X 0.75" LG 7
	11 618630 BELT DRIVE 1
	12 618685 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 19) 1
	13 * SECONDARY STATIONARY, 9.5 1
	14 * MOVEABLE SECONDARY, 9.5 1
	15 619327 INNER RETAINER SPRING 1
	16 619328 COMPRESSION SPRING, 2.70MM O.D 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1.530 X 1.830 X 1 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 SPRING TYPE LOCK WASHER 2
	23 606245 HEX BOLT, M12 - 1.25 X 160MM LG 1
	24 606243 HEX BOLT, M12 - 1.25 X 120MM LG 1
	25 606230 CLUTCH WASHER, 13.06MM DIA 1
	CLUTCH
	CLUTCH

	SP_634465_G_DIRECTION SELECTOR_19August2013.pdf
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 24) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G01 LOCK NUT, 3/8" - 24 1
	6 25664G2 BUSHING, 1/2" X 3/4" LG 1
	7 72724G01 NEUTRAL LOCK PIN 1
	8 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	9 72729G01 NEUTRAL LOCK LATCH 1
	10 00734G2 LOCK NUT, 1/4" - 28 1
	11 28574G01 EXTENSION SPRING 1
	12 72732G01 BALL STUD, 1/4" 1
	13 00734G5 LOCK NUT, #10 - 32 1
	14 72736G01 MICRO SWITCH 1
	15 01062G01 ROUND HEAD SLOTTED SCREW, #4 - 40 X 1" LG 2
	16 00559G1 FLAT WASHER, #4 2
	17 00565G1 LOCK WASHER, #4 - 5/16" 2
	18 00526G2 HEX NUT, #4 - 40 2
	19 603615 PUSH/PULL CABLE 1
	20 25727G01 CUP WASHER, 1/4" 4
	21 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	22 606014 PIVOT BRACKET WITH BUSHING 1
	23 00734G5 LOCK NUT, #10 - 32 1
	24 22754G4 BUSHING, FLIP LOK, 0.250 1
	25 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	26 11027G2 LOCK NUT, 1/4" - 20 1
	27 71205G01 DIRECTION SELECTOR HANDLE 1
	28 00740G4 PHILLIPS TRUSS HEAD SCREW (SS), #10 - 32 X 1/2" LG 1
	29 606421 HEX HEAD BOLT, M6 - 1 X 30 1
	30 450452 HEX NUT, M6 -1.00 HSF 1
	31 31539G1 WIRE TIE 1


	SP_634465_H-ELECTRICAL_19AUGUST 2013.pdf
	1 600497 HEAVY DUTY BATTERY, 12V 1
	2 * BOLT, 5/16" - 18 X 1 1/4” LG 2
	3 * LOCK WASHER, 5/16” (SILICON BRONZE) 2
	4 * HEX NUT, 5/16" - 18 (SILICON BRONZE) 2
	5 72101G02 BATTERY HOLD DOWN 1
	6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 1
	7 00565G8 LOCK WASHER, 5/16” 1
	8 00571G2 FLAT WASHER, 5/16” 1
	9 27044G03 GROUND CABLE 1
	10 25976G19 14 GA WIRE (BLACK 6") 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	12 11027G1 LOCK NUT, 5/16" - 18 2
	13 73049G01 COVER 1
	14 16469G1 FENDER WASHER, 1/4” 1
	15 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	16 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) 2
	17 606042 BATTERY TERMINAL COVER 1
	18 24775G1 STANDARD BATTERY, 12V 1
	19
	20 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	21 25682G01 TERMINAL COVER 3
	22 607103 6 GA WIRE (42" LONG) 1
	23 605560 CONTROL WIRE HARNESS 1
	24 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	25
	26
	27 22674G1 FUSE BLOCK 1
	28 01041G01 RIVET, 1/8” X 13/16” LG 2
	29 18392G1 15 AMP FUSE 3
	30
	31
	32 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 - 47) 1
	33 73057G01 BRACKET 1
	34 27739G01 VOLTAGE REGULATOR 1
	35 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	36 11027G2 LOCK NUT, 1/4" - 20 2
	37 25972G33 6 GA WIRE ASSEMBLY 1
	38 603282 RELAY, 12V 1
	39 00661G8 HEX HEAD CAP BOLT (SS), 1/4 - 20 X 1" LG 1
	40 612813 SOLENOID 1
	41 * LOCK WASHER, #10 2
	42 * HEX NUT, #10 - 32 2
	43 * LOCK WASHER, 5/16” 2
	44 * HEX NUT, 5/16" - 24 2
	45 600418G01 FUSE HOLDER ASSEMBLY 1
	46 73446G01 FASTON TAB, 90° 2
	47 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	48
	49 00664G7 LOCK WASHER (SS), 0.255/0.263 1
	50 00532G1 HEX CAP NUT, 1/4" - 20 1
	51 605639 KEY SWITCH HARNESS 1
	52 625808 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	53
	54 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	55 01041G01 RIVET, 5/32" DIA 2
	56 25978G122 18 GA WIRE (NOT ILLUSTRATED) 1
	57
	58
	59
	60
	61
	62
	63 32860G1 HORN 1
	64 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	65 00559G7 FLAT WASHER, 1/4” 1
	66 14390G4 LOCK NUT, 1/4" - 20 1
	67 17318G1 HORN MOMENTARY SWITCH 1
	68 27068G01 HORN SWITCH BOOT 1
	69 608397 HORN PLATE 1
	70 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	71 17318G2 HORN SWITCH CAP AND NUT 1
	72
	73
	74 617074 HOUR METER 1
	75 603721 HOUR METER BRACKET 1
	76 606254 HOUR METER WIRE HARNESS 1
	77 17618G1 NYLON CLAMP AR
	78
	79
	80
	81 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 83 - 89) 1
	82 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 83 - 88, 90) 1
	83 74004G01 HEADLIGHT BULB 1
	84 604539 TURN SIGNAL BULB 1
	85 * BULB RETAINER 1
	86 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 1
	87 607487 TURN SIGNAL WIRE HARNESS 1
	88 615459 COLLAR 1
	89 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	90 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	91 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	92 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	93 626275 CLIP 2
	94 626276 CLIP 2
	95 626277 CLIP 2
	96 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	97 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	98 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	99 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100) 2
	100 21759G1 TAILLIGHT BULB 1
	101 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	102 71425G01 TAPPING SCREW, #8 - 18 X 0.75 8
	103 71364G02 "J" SPEED NUT, #8 8
	104 14601G11 RIVET, 3/16" X 9/16" LG 4
	105
	106
	107
	108 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	109 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	110 17618G1 NYLON CLAMP 2
	111 20965G3 STEERING COLUMN COVER 1
	112 21640G1 FLASHER UNIT 1
	113
	114 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	115 33639GXX KEY SWITCH (WITH LIGHTS) 1
	116 18602G1 KEY SWITCH 1
	117 17955G1 KEY SWITCH (GROUP KEYS) 1
	118 00568G6 LOCK WASHER, 3/4" 1
	119 17137G1 FACE NUT, 3/4" - 20 1
	120
	121
	122 625267 DECAL, KEY SWITCH, ON - OFF 1
	123 628022 CENTER COMPARTMENT 1
	124 625224 CENTER COMPARTMENT DIVIDER 1
	125 625269 DECAL, WITH LIGHTS, FUEL AND OIL 1
	126 631103 CENTER COMPARTMENT WITH FUEL AND OIL 1
	127 21553G1 FUEL GAUGE 1
	128 23474G1 OIL/FUEL INDICATOR LIGHT 1
	129
	130 628019 SAFETY LABEL, PVT CONSOLE 1
	131 625274 DECAL, ON - OFF, FUEL AND OIL 1
	132 634970 HARNESS, FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED) 1
	133
	134 633680 USB CHARGER PORT, 5V, 1A 1
	135 634276 USB JUMPER HARNESS 1
	136 633682 USB CHARGER HARNESS 1
	137
	138
	139 634272 JUMPER HARNESS, REVERSE BUZZER 1
	140 633683 JUMPER HARNESS, OIL/FUEL GAUGE 1
	141
	142 71078G01 12V POWER OUTLET 1
	143 633988 HARNESS , 12V POWER OUTLET 1
	144 71055G01 RIVET, 3/16 DIA 2
	145 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL

	SP_634465_J-ENGINE AND MUFFLER_19AUG2013.pdf
	1 607154 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEM 2 - 6) 1
	2 603562 ’O’ RING, 16MM 1
	3 607454 OIL FILTER 1
	4 607462 SPARK PLUG (BPR2ES) 1
	5 603557 OIL DRAIN PLUG 1
	6 606390 DIP STICK 1
	7 612266 MUFFLER 1
	8 606982 EXHAUST PIPE 1
	9 606272 SPLIT WASHER, 8MM 4
	10 606267 JAM NUT, M8 - 1.25 4
	11 606279 FLANGE NUT, M10 - 1.25 1
	12 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 3
	13 602330 HEX HEAD FLANGE BOLT, M8 - 1.25 X 30MM LG 2
	14 603599 EXHAUST GASKET 2
	15 27184G12 FUEL TUBE 1
	16 606264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG 1
	17 606962 CLAMP 2
	18 606265 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG 1
	19 606391 DIP STICK 1

	SP_634465_K-ENGINE MOUNTING_19AUG2013.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGE NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 O.D - 2.5 I.D 4
	8 606279 FLANGE NUT, M10 - 1.25 4
	9 608020 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD TORX SCREW, T40 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT 3/8" - 16 X 2.75" LG 2
	14 11098G5 LOCK NUT 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 - 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 LOCK NUT, 5/16" - 18 2
	24 00643G1 FLAT WASHER, 3/8" 2
	25 00560G2 FLAT WASHER, 7/16" 2

	SP_634465_L-FRONT SUSPENSION AND STEERING_19AUG2013.pdf
	1 602513 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 11750G2 ROLLER BEARING 2
	7 70589G01 WHEEL HUB 1
	8 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1" - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 70648G01 FLANGED BEARING 1
	12 70749G01 BEARING 1
	13 51141G1 RACE BEARING 2
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13, 15) 1
	15 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17 602979 STEERING WHEEL 1
	18 607925 CLIPBOARD 1
	19
	20 14390G2 LOCK NUT, 5/8" - 18 1
	21 608529 WARNING LABEL 1
	22
	23 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) 1
	24 70897G02 THREADED ROD, 24" LG 1
	25 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	26 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	27 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	28 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	29 00734G1 LOCK NUT, 7/16" - 14 2
	30
	31
	32
	33 00407G6 HEX HEAD BOLT 1/2" - 13 X 6" LG 2
	34 00560G3 WASHER, 1/2" 4
	35 70745G01 KING PIN TUBE 2
	36 70754G01 THRUST WASHER (SS), 1" 2
	37 14390G6 LOCK NUT, 1/2" - 13 2
	38
	39
	40 76419G01 SHOCK ABSORBER 2
	41
	42
	43 10435G1 SHOCK ABSORBER WASHER 8
	44 10194G1 RUBBER BUSHING 8
	45 00532G6 HEX NUT, 3/8" - 24 4
	46 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	47 00565G8 LOCK WASHER, 5/16" 1
	48
	49 70990G03 LEAF SPRING (SEE PART NUMBER ON SPRING) 2
	50 70163G03 SPRING PLATE 4
	51
	52 00734G1 LOCK NUT, 7/16" - 14 11
	53 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	54
	55
	56 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 64) 1
	57 70695G01 RACK BALL JOINT 1
	58 * RACK EXTENSION 1
	59 * JAM NUT, 1/2" - 20 1
	60 70961G01 RACK BOOT 1
	61 12416G2 WIRE TIE 1
	62 11391G8 CLAMP, 1 13/16 - 2 3/8" 1
	63 70638G01 PINION SEAL 1
	64 10389G3 GREASE FITTING, STRAIGHT 1
	65 50641G1 RUBBER BOOT 1
	66 50209G2 CASTELLATED NUT, 7/16" - 20 1
	67 10387G2 COTTER PIN, 3/32" X 1" LG 1
	68
	69
	70 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	71 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	72 70667G02 SPACER, 1.21" 2
	73 70667G04 SPACER (SHORT), 0.69" 1
	74 00532G7 HEX NUT, 7/16" - 14 1
	75 00560G2 FLAT WASHER, 7/16" 7
	76 00734G1 LOCK NUT, 7/16" - 14 3
	77 70997G01 COVER 1
	78 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	79 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) 1
	80 00565G8 LOCK WASHER, 5/16" 1
	81 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	82 70610G03 STEERING COLUMN 1
	83 28569G01 STEERING COLUMN BUSHING 1
	84 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	85 70607G01 STEERING SHAFT 1
	86 70580G01 INTERMEDIATE SHAFT 1
	87 70751G01 RETAINING RING (INTERNAL) 1
	88 70888G01 RETAINING RING (EXTERNAL) 1
	89 15112G1 BALL BEARING 1
	90 70887G01 WAVE WASHER 1
	91 00879G1 LOCK WASHER, 3/8" 4
	92 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4

	SP_634465_N-REAR AXLE_19AUG2013.pdf
	1 627891 REAR AXLE, (INCLUDES ITEMS 2 - 12) 1
	2 26770G01 OIL CHECK PLUG 2
	3 26771G01 GASKET, 14MM 2
	4 606403 SLOTTED NUT, M22 - 1.5 2
	5 72260G01 HEX HEAD FLANGE BOLT, M10 - 1.5 X 23MM LG 10
	6 26814G01 RETAINING RING, 52MM 2
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 607939 AXLE TUBE (DRIVER SIDE) 1
	9 607940 AXLE TUBE (PASSENGER SIDE) 1
	10 607945 AXLE SHAFT (DRIVER SIDE) 1
	11 607946 AXLE SHAFT (PASSENGER SIDE) 1
	12 26811G01 BALL BEARING 2

	SP_634465_P-REAR SUSPENSION_19AUG2013.pdf
	1 605721 HEAVY DUTY LEAF SPRING 2
	2 605445 LEAF SPRING BUSHING, FRONT 2
	3 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG 2
	4 00643G1 FLAT WASHER, 3/8" 2
	5 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	6 605722 HEAVY DUTY LEAF SPRING (2+2 ONLY) 2
	7 605952 AXLE BRACKET (DRIVER SIDE) (2+2 ONLY) 1
	8 605959 AXLE BRACKET (PASSENGER SIDE) (2+2 ONLY) 1
	9
	10 70289G02 SPLIT STEEL SPACER 4
	11 624030 FLANGED BUSHING 8
	12
	13 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG 4
	14 11098G5 LOCK NUT, 3/8" - 16 4
	15 70290G02 SHACKLE PLATE 4
	16
	17
	18 605938 AXLE BRACKET (DRIVER SIDE) 1
	19 605958 AXLE BRACKET (PASSENGER SIDE) 1
	20 70492G01 RUBBER BUMPER (2+2 ONLY) 2
	21 32195G3 U-BOLT, 2 3/8" DIA X 5" LG 4
	22 605956 REAR SUSPENSION PLATE 2
	23 00643G1 FLAT WASHER, 3/8" 8
	24 11098G5 LOCK NUT, 3/8" - 16 8
	25
	26
	27 70248G01 SHOCK ABSORBER 2
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER BUSHING 8
	30 00532G6 HEX NUT, 3/8" - 24 4
	31 10044G01 VINYL CAP 2

	SP_634465_R-STARTER GENERATOR_19AUG2013.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 1
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT 1
	33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG 1
	34 603884 CABLE GUIDE BRACKET 1

	SP_634465_S-TOW BAR_19AUG2013.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 625816 BACKING PLATE 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 28 - 43) 1
	28 625810 TOW BAR HITCH 1
	29 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34) 1
	30 625646 TIE ROD LINK 1
	31 70902G01 TIE ROD END (DRIVER SIDE) 1
	32 70902G02 TIE ROD END (PASSENGER SIDE) 1
	33 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	34 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	35 75307G01 BEARING 1
	36 75292G01 PIVOT BOLT 1
	37 75309G01 THRUST BEARING 2
	38 00566G6 SPRING LOCK WASHER, 3/8" 1
	39 00533G8 HEX NUT, 1/2" - 13 1
	40 10387G1 COTTER PIN, 0.125" X 1.50" 1
	41 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	42 00518G8 CASTLE NUT, 3/4" - 16 1
	43 00734G1 LOCK NUT, 7/16" - 14 2
	44 10387G1 COTTER PIN, 0.125" X 1.50" 1

	SP_634465_T-WEATHER PROTECTION_19AUG2013.pdf
	1 625299G01 SUN TOP KIT (INCLUDES ITEMS 2 - 5) 1
	2 625290 SUN TOP (TAN) 1
	3 625294 FRONT STRUT 1
	4 75046G01 REAR STRUT 2
	5 625296 HARDWARE KIT (INCLUDES ITEMS 6 - 19) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	7 * FLAT WASHER, 5/16" 4
	8 * LOCK WASHER, 5/16" 4
	9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG 2
	10 * FLAT WASHER, 5/16" 6
	11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG 4
	12 * FLAT WASHER (SS), 1/4" 8
	13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG 4
	14 * LOCK NUT (SS), 1/4" - 20 4
	15 * END CAP, 1" SQ 2
	16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG 4
	17 * FLAT WASHER (SS), 5/16" 8
	18 * TEFLON WASHER, 5/16" 4
	19 * LOCK NUT (SS), 5/16" - 18 4
	20
	21
	22 625299G02 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 23) 1
	23 625291 SUN TOP (OYSTER) 1
	24 625299G03 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 25) 1
	25 625292 SUN TOP (BLACK) 1
	26
	27 634553G01 SUN TOP KIT (INCLUDES ITEMS 28 - 32) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29 634791 FRONT STRUT 1
	30 602743 REAR STRUT (DRIVER SIDE) 1
	31 602741 REAR STRUT (PASSENGER SIDE) 1
	32 634554 HARDWARE KIT (INCLUDES ITEMS 33 - 48) 1
	33 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	34 634811 FLAT WASHER, 5/16" 4
	35 634810 LOCK WASHER, 5/16" 4
	36 634807 SPACER, 0.328" ID X 0.75" OD X 1/2" LG 2
	37 634808 FLAT WASHER, 5/16" 6
	38 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG 2
	39 00679G1 FLAT WASHER (SS), 3/8" 16
	40 18716G1 SPACER, 0.75" OD X 2.88" LG 2
	41 00653G1 FLAT WASHER (SS), 3/8" 2
	42 00891G5 LOCK NUT, 3/8" - 16 10
	43 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	44 00771G5 NYLON WASHER, 3/8" 4
	45 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	46 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG 2
	47 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	48 19853G1 END CAP, 1" SQ 2
	49
	50 634553G02 SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51) 1
	51 27604G01 SUN TOP (WHITE), 80" LG 1
	52
	53
	54
	55
	56
	57
	58
	59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) 1
	60 19496G1 REAR VIEW MIRROR 1
	61 19502G2 SUPPORT BRACKET 1
	62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG 1
	63
	64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75) 1
	65
	66
	67
	68
	69
	70 603201 LOWER LATCH 2
	71 604115 GROMMET 4
	72 625230 UPPER LATCH 2
	73 71963G01 WARNING DECAL 1
	74 625228 SASH, 10" LG 2
	75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) 1
	76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG 2
	77 01110G01 FLAT WASHER (SS), 1/4" 4
	78 625278 RUBBER GROMMET 2
	79 00654G2 LOCK NUT (SS), 1/4" - 20 2
	80
	81
	82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) 1
	83
	84
	85
	86
	87
	88
	89
	90 625279G03 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) 1
	91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) 1
	92 625276 WINDSHIELD FULL 1
	93 625227 SASH, 26" LG 2
	94
	95
	96 625279G04 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) 1
	97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98) 1
	98 634234 WINDSHIELD, FULL (2+2) 1
	99
	100
	101 634541 WEATHER ENCLOSURE (3 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	102 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	103 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	104 634544 WEATHER ENCLOSURE (4 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	105 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	106 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	107
	108 75191G01 BAG COVER AND RAIN CURTAIN KIT 1
	109
	110 625581 BAG COVER KIT (OYSTER) 1
	111 625583 BAG COVER KIT (TAN) 1
	112 625585 BAG COVER KIT (GREEN) 1

	SP_634465_U-WHEELS AND TIRES_19AUG2013.pdf
	1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS 18 X 8.5 - 8 (INCLUDES ITEMS 2 - 4) 4
	2 28764G01 TIRE, CARLISLE LINKS 1
	3 28759G01 WHEEL RIM (4 LUG) 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 16
	6 12091G2 SPINDLE CAP 2
	7 74175G01 MOLDED DUST CAP 2
	8
	9
	10 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL 18.5 X 8.5 - 8 (INCLUDES ITEMS 3 - 4, 11) 2
	11 28764G06 TIRE, USA TRAIL 1
	12 14723G1 LUG NUT, 1/2" - 20 8
	13
	14
	15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE 18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 - 17) 2
	16 612771 KENDA TIRE, HOLE - N - ONE 1
	17 612770 WHEEL, MONITOR 8" 1
	18 14723G1 LUG NUT, 1/2" - 20 8
	19
	20
	21 600599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) (FREEDOM ONLY) 4
	22 601768 TIRE, TOUR MAX, 205 / 50 - 10 1
	23 601766 ALLOY WHEEL 1
	24 601767 VALVE STEM 1
	25 605310 ALLOY WHEEL LUG NUT, 1/2" - 20 16
	26 601353 ALLOY WHEEL CAP 4
	27 615617 HUBCAP (GOLD) 4
	28 615618 HUBCAP (SILVER) 4


